
Length

Width
Height

Dimensions





T02014

T02001 T02007

1pcs

T02003 T02004

1pcs
52T Gear

T02008

1pcs
Front chassis plate

T02011

C-type holder L

T02012

1pcs
Steering block-R

T02013

Rear hub carriers-L Rear arm mount-R

T02015

T02016

2pcs
Front lower arms

T02017

2pcs
Rear lower arms

T02019 T02020

1pcs

T02023

T02024

1pcs
Steering Rack

M2.5x25 Screw

M2.5 Nylon Nut
1pcs

1pcs

1pcs

Steering block-L

1pcs
Rear hub carriers-R

1pcs

Rear arm mount-F

1pcs
Servo saver lower

1pcs
Servo saver upper

3.1x6x1 Plastic Washer
4pcs

Differential Nut Mount

1pcs
Front upper suspension  arm mount

Front alight suspension
 arm mount

1pcs
28T Spur Gear

C-type holder R

1pcs
Front brace mount Front shock tower

1pcs
Servo saver - L

1pcs
80T Spur Gear

T02025

2pcs

T02026

1pcs
Motor guard

T02027

1pcs

Steering

T02028

2pcs

Servo plate

2pcs

2pcs
Wing angle shim

2pcs
Rear body mount

1pcs
Front bumper

Servo horn-F

1pcs

Steering Servo
horn-H

1pcs

Steering
Servo horn-S

Wing bracket Battery column

Parts list for TC02C off-road buggy - 1

1pcs 1pcs 1pcs

1pcs

1pcs

1pcs

Differential-L

1pcs
Main Chassis plate

1pcs
Rear brace mount

1pcs
Battery plate

1pcs

Differential-R
1pcs

Rear chassis plate

1pcs
Rear shock tower

1pcs
Wing

1pcs

Motor plate

1pcs
Body

3pcs

M3x27 Screw

M3x14 Screw

M3x3 Screw1pcs
5x7 Top shaft spacer

8pcs

8pcs

8pcs

1pcs
Rear arm mount-R

4pcs

Battery column

Motor Mount Column

1pcs

T02220 T02221 T02222

T02203 T02204 T02205 T02206 T02207

T02208

T02224T02223

T02211 T02212T02213



T02049

2pcs

T02050

T02053 T02054 T02055

T02051

1pcs
idler gear shaft

T02052

1pcs
Gear 20T

T02056 T02057

T02058

2pcs
Rear CVD

T02092 T02093 T02061 T02062

4pcs
5.8x6  Ball stud

2pcs 2pcs 2pcs
3x30.5 Hinge pin Rear outer

Ball stud-Long
2pcs 2pcs

Ball stud-Silvery

1pcs 1pcs

3x34.5 Hinge pin front inner
2pcs

Ball stud-Short
5pcs

2.3  E-ring 

17x23x1 Washer

Pinion Gear 21T 3x3 Screw

E扣 4pcs

3x27.5 Hinge pin front outer 3x48 Hinge pin Rear inner

2.3  E-ring 
E扣 4pcs

Ball stud sponge
2pcs

Ball stud sponge
5pcs

1pcs
2.6x6x3  Stop push ball bearing

T02029

4.8  Ball End - Long

T02030 T02031

2pcs

T02032

2pcs

T02033

T02034

4pcs
Hexagonal

T02035

2pcs

1.0 Servo spacer

T02037

1pcs
Front hinge pin barce

T02038

2pcs
Slipper pad

T02039

T02040 T02041

1pcs
Top shaft spacer

T02042 T02043

1pcs

Buffer column-A

T02044

2pcs
Block Carrier

T02091 T02046 T02047

T02048

12pcs
2.37mm  Ball

6pcs
2pcs

4.8  Ball End - Short

2pcs

2pcs
Rear rim

1.5 Servo spacer

2pcs

3x10 Screw
1pcs

5.8  Ball End

Spring Mount

Upper cover nylon cap

2pcs
Slipper hub

2pcs
Front wheel axle

1pcs
Buffer column-B

1pcs
Buffer Nut

1pcs

3x7x0.8  Washer
2pcs 2pcs

3x54  Adjust Rod
1pcs

Differential connecting hub - Short
1pcs

Differential Spring

4pcs
2x9.8 Pin

Buffer Spring

1pcs
Differential connecting hub - Long

2pcs
2x9.8 Pin

3x10 Screw
2pcs

2pcs
Front rim

1pcs
Slipper Spring

4.0  E-ring 
2pcs

4.0  E-ring 
E扣 1pcs

Parts list for TC02C off-road buggy - 2

2.3  E-ring 
4pcs



T02074 T02075

2pcs
Front-Sponge

T02098

T02099 T02100 T02080

4pcs
3x6x2.5  Ball Bearing

T02081

T02082

T02084

T02085T02101 T02102

2pcs
Rear-tyre

2pcs 2pcs
Front-tyre

6pcs
5x10x4  Ball Bearing

6pcs

6pcs

3x7x0.8  Washer
10pcs

3x25 Screw

3x10 Screw

3x12 Screw

3x15 Screw

3x5 Screw

3x8 Screw

3x22 Screw 3x15 Screw3x8 Screw

3x10 Screw 3x8 Screw

8pcs

8pcs

8pcs

8pcs

M4  Flanged Nylon  Nut

M3 Nylon Nut
6pcs

2.3  E-ring

4.0  E-ring

Front Shock Absorber
2 Set

8pcs

8pcs

8pcs

8pcs

8pcs

8pcs

8pcs

T02083

Rear-Sponge
5x8x2.5  Ball Bearing

10x15x4  Ball Bearing

 6pcs

 8pcs

 8pcs

Rear Shock Absorber
2 Set

2.6x8 Screw
8pcs

T02063 T02064

2pcs
3x42.5 Front Shock Absorber  Shaft

T02065

2pcs
3x51 Rear Shock Absorber Shaft

T02094

2pcs

T02095 T02096

4pcs
Shock piston

T02097 T02071

2pcs
Front Shock Absorber Spring

T02072 T02073

4pcs

4pcs
5mm  Ball stud

2pcs
12x1 O-ring

2pcs
Shock Absorber top cover

Spring adjuster

3.5  Press washer

8pcs
2.8x1.9  O-ring

4pcs
3.1x1mm  Washer

Front damper case

2pcs

2.3  E-ring 
E扣 4pcs

2.3  E-ring 
E扣 4pcs

2pcs
Rear damper case

4pcs

2pcs
Rear Shock Absorber Spring Diaphragm

2pcs
Shock Absorber below cover

2pcs
8x1 O-ring

2pcs
12x1 O-ring

2pcs
Shock Absorber top cover

Spring adjuster
2pcs 2pcs

Shock Absorber below cover

2pcs
8x1 O-ring

Parts list for TC02C off-road buggy - 3

T02086

Small clip

8pcs



Tu0219T02087

Antenna pipe set

Antenna pipe set cover

1pcs

1pcs

Double-sided tape
1pcs C-Type-Holder 25 Degree - L C-Type-Holder 25 Degree - R

1pcs 1pcs

Tu0220

C-Type-Holder 30 Degree - L C-Type-Holder 30 Degree - R
1pcs 1pcs

Tu0222

Front arm mount    1Set

Servo mount    2pcs

Tu0224

Hex mount5.1x8x0.2  WasherM2x5 Screw

Front hinge pin brace

Tu0226

Tu0225

4pcs 4pcs4pcs

1pcs

Tu0230 Tu0231

Hard Shock Absorber Spring Set(Blue) Medium Shock Absorber Spring Set(Red)

Tu0232

Soft Shock Absorber Spring Set(Purple) 5.1x8x0.2  Washer

Buggy CVD for ae rim

1.6x11 Spring Pin Aluminum Washer

Tu0233

4pcs2pcs 2pcs

2pcs

Tu0236

Rear hub carriers
2pcs

Tu0237

Rear Hub 1 Degree-L
1pcs

Rear Hub 1 Degree-R
1pcs

Tu0238

Ceramic Ball 2.37mm 
12pcs

Tu0240

Carbon Front Shock Tower - Buggy
1pcs

Aluminium Motor Gear-15T

1pcs
3x3 Screw

H475 H476 H477 H478 H479

H480 H482

1pcs
3x3 Screw

1pcs
3x3 Screw

1pcs
3x3 Screw

1pcs
3x3 Screw

1pcs
3x3 Screw 1pcs

3x3 Screw

1pcs
Aluminium Motor Gear-16T

1pcs
Aluminium Motor Gear-17T

1pcs
Aluminium Motor Gear-18T

1pcs

Aluminium Motor Gear-22T
1pcs

Aluminium Motor Gear-20T
1pcs

Aluminium Motor Gear-19T
1pcs

Parts list for TC02C off-road buggy-4

M3x3

OP OP OP OP

OPOP

OP

OP

OP

OP OP

OP OPOP

OP OP

OPOP OP OP

OP



E
xploded View

T02056

T02056T02056
T02016

T02092

T02008

T02083

T02026

T02037

T02014

T02080

T02080 T02043

T02023

T02043
T02061

T02080

T02015

T02024 T02044

T02093

T02044

T02019

T02082

T02054

T02054

T02054
T02093

T02056

T02042

T02093

T02034

T02100
T02012

T02100

T02029

T02091

T02029

T02082

T02082

T02082
T02020

T02004
T02048T02049T02098

T02046
T02047

T02007

T02050
T02007

T02052

T02100
T02051

T02003

T02039
T02038

T02001

T02040

T02025

T02055

T02055 T02017

T02058

T02034

T02057

T02057
T02100

T02013T02034

T02029

T02029
T02091

T02093

T02053

T02081
T02083

T02027
T02030

T02061

T02082

T02081

T02028

T02075
T02084

T02032

T02200

T02084

T02074

T02033
T02084

T02011

T02023

T02082

T02046

T02100

T02041

T02092

T02099

19

T02207

T02207

T02208

T02224

T02213

T02213

T02213

T02086

T02082

T02082

T02082

T02213
T02083

T02083
T02083 T02204

T02203

T02206

T02205

T02082

T02082

T02211
T02084

T02063

T02063

T02063

T02082
T02062

T02031

T02065

T02096

T02097

T02095

T02095

T02072

T02084
T02095

T02097

T02071
T02064

T02031
T02062

T02082

T02096
T02073

T02094

T02073

T02094

T02213

T02094

T02084

T02084
T02031

T02031

T02212

T02087

T02025
T02083 T02099

T02222

T02087

T02083
T02083

T02083

T02083

T02223

T02086

T02086

T02086

T02086

T02039

T02084





T02014

T02001

T02144

T02005

Gear Cover 

T02006

1PCS

Differential-L

T02007

1PCS

T02003 T02004

1PCS

52T Gear

T02008

1PCS

Front chassis plate

T02009

1PCS
Main Chassis

T02011

1PCS

C-type holder L

T02012

1PCS

Steering block-R

T02013

Rear hub carriers

1PCS

Rear arm mount-R

T02015 T02016

2PCS

Front lower arms

T02017

2PCS

Rear lower arms

T02018

1PCS

Rear brace mount

T02019 T02020

1PCS

T02021 T02022

1PCS

Battery plate

1PCS

Gear Cover Button

1PCS

1PCS

Differential-R

M2.5x25 Screw

M2.5 Nylon Nut
1PCS

1PCS 1PCS

Rear chassis plate

1PCS

Steering block-L

1PCS

Rear hub carriers

1PCS

1PCS

Rear arm mount-F

3.1x6x1 Plastic Washer
4PCS

Differential Nut Mount

1PCS

Front upper suspension
 arm mount

Front alight suspension
 arm mount

Parts list for TC02-EVO off-road buggy-1

1PCS

28T Spur Gear

1PCS

C-type holder R

1PCS

1PCS

Front brace mount Front shock tower

1PCS
(後避震支架)

4PCS
12mm Hex Hub-4mm 

1PCS

80T Spur Gear

Wing-Lexan
1pcs

Body-Lexan
1pcs

T02145 T04016 TU0254



T02025

2PCS

T02026

1PCS

Motor guard

T02029

4.8  Ball End - Long

T02030

T02031

2PCS

T02027

1PCS

Steering

T02028

2PCS

Servo plate

T02032

2PCS

T02033 T02035

2PCS

1.0 Servo spacer

T02036

1PCS

Motor plate

T02037

1PCS

Front hinge pin brace

T02038

2PCS

Slipper pad

T02039

T02040 T02041

1PCS

Top shaft spacer

T02042 T02043

1PCS

Buffer

T02044

2PCS

Block Carrier

T02091 T02046 T02047

6PCS

2PCS

4.8  Ball End - Short

2PCS

2PCS

Rear rim 1.5 Servo spacer

2PCS

2PCS

2PCS

Wing angie shim

2PCS

Rear body mount

1PCS

Front bumper

3x10 Screw

1PCS

5.8  Ball End

Spring Mount

Upper cover nylon cap

2PCS

Slipper hub

2PCS

Front wheel axle

1PCS

Buffer

1PCS

Buffer Nut

column-A column-B

1PCS

Spring

3x7x0.8  Washer
2PCS 2PCS

3x54  Adjust Rod
1PCS

Differential connecting

1PCS

Differential Spring

Buffer

hub - Short

1PCS

Differential connecting
 hub - Long

Servo horn-F

1PCS

Steering servo
horn-H

1PCS

Steering
Servo horn-S

2PCS
2x9.8 Pin

3x10 Screw
2PCS

Parts list for TC02-EVO off-road buggy-2 

Wing bracket Battery column

2PCS
Front rim

1PCS

Slipper Spring

4.0  E-ring 
(E扣) 2PCS

(前輪軸)

(鋼針)

4.0  E-ring 
(E扣)1PCS

T02023 T02024

1PCS

Steering Rack
1PCS

Servo saver lower

1PCS
Servo saver upper

1PCS
Servo saver - L



T02049

2PCS

T02050

T02053 T02054 T02055

T02051

1PCS

idler gear shaft

T02052

1PCS

Gear 20T

T02056 T02057 T02058

2PCS

Rear CVD

T02092

T02093 T02061 T02062

4PCS

5.8x6  Ball stud

T02063

T02064

2PCS

3x42.5 Front Shock Absorber

T02065

2PCS

3x51 Rear Shock Absorber 

T02094

2PCS
case

T02095

T02096

4PCS

Shock piston

T02097 T02071

2PCS

Front Shock Absorber

T02072

2PCS 2PCS

2PCS

3x30.5 Hinge pin Rear outer
Ball stud - long

2PCS

2PCS

Ball stud -silver

1PCS 1PCS

3x34.5 Hinge pin front inner

2PCS

Ball stud -short
5PCS

4PCS

5mm  Ball stud

2PCS
12x1 O-ring

2PCS

Shock Absorber

adjuster
Spring

3.5  Press washer

8PCS
2.8x1.9  O-ring

4PCS
3.1x1mm  Washer

top cover

Front damper

2PCS

2.3  E-ring 

Parts list for TC02-EVO off-road buggy-3

17x23x1 Washer

Pinion Gear 21T 3x3 Screw

4PCS

3x27.5 Hinge pin front outer 3x48 Hinge pin Rear inner

2.3  E-ring 

4PCS

2.3  E-ring 

4PCS

2.3  E-ring 

4PCS

2.3  E-ring 

4PCS 2PCS
case
Rear damper

4PCS

Spring
2PCS

Rear Shock Absorber
Spring

Shaft Shaft

2PCS

Shock Absorber
below cover

2PCS
8x1 O-ring

2PCS
12x1 O-ring

2PCS

Shock Absorber

adjuster
Spring

top cover

2PCS 2PCS

Shock Absorber
below cover

2PCS
8x1 O-ring

Ball stud sponge
2PCS

Ball stud sponge
5PCS

1PCS

2.6x6x3  Stop push ball bearing

T02048

12PCS

2.37mm  Ball



Parts list for TC02-EVO off-road buggy-4

T02074 T02075

2PCS

Front-Sponge

T02098

T02099 T02100

T02087

T02080

4PCS

3x6x2.5  Ball Bearing

T02081

T02082

T02084 T02085 T02086

T02101 T02102

2PCS

Rear-tyre

2PCS 2PCS

Front-tyre

6PCS

5x10x4  Ball Bearing

6PCS

6PCS

3x7x0.8  Washer

10PCS

3x15 Screw

3x8 Screw

3x10 Screw

3x8 Screw

8PCS

8PCS

8PCS

8PCS

M4  Flanged Nylon

M3 Nylon Nut

6PCS

2.3  E-ring

4  E-ring

Small clip

8PCS

Front Shock Absorber
2PCS

T02083

Antenna pipe set

Antenna pipe
set cover

1PCS

1PCS

Rear-Sponge 5x8x2.5  Ball Bearing

10x15x4  Ball Bearing

 6PCS
 Nut

 8PCS

 8PCS

Rear Shock Absorber
2PCS

Double-sided tape
1PCS

3x25 Screw

3x10 Screw

3x12 Screw

3x15 Screw3x5 Screw

3x8 Screw

3x22 Screw

8PCS

8PCS

8PCS

8PCS8PCS

8PCS

8PCS

2.6x8 Screw
8PCS

T02073

4PCS

Diaphragm



Tu0219

TC02-EVO Upgrade Parts

Tu0220 Tu0221 Tu0222

25 Degree - L
C-Type-Holder

25 Degree - R
C-Type-Holder

30 Degree - L
C-Type-Holder

30 Degree - R
C-Type-Holder Rear arm mount  F/R   1Set Front arm mount    1Set

Servo mount    2pcs

Hex mount

5.1x8x0.2  Washer

2x5 Screw

Front hinge pin brace Brass battery tray  1pcs

Motor mount

Aluminium Motor Gear - 15T

Tu0228Tu0226Tu0225Tu0224

Tu0229 Tu0230 Tu0231 Tu0232

Hard Shock Absorber Spring Set(Blue) Medium Shock Absorber Spring Set(Red) Soft Shock Absorber Spring Set(Purple)

4pcs

4pcs

4pcs

1pcs

1pcs

1pcs
3x3 Screw

H475 H476 H477 H478

H479 H480 H482

1pcs
3x3 Screw

1pcs
3x3 Screw

1pcs
3x3 Screw

1pcs
3x3 Screw

1pcs
3x3 Screw

1pcs
3x3 Screw

1pcs
Aluminium Motor Gear - 16T

1pcs
Aluminium Motor Gear - 17T

1pcs
Aluminium Motor Gear - 18T

1pcs

Aluminium Motor Gear - 22T
1pcs

Aluminium Motor Gear - 20T
1pcs

Aluminium Motor Gear - 19T
1pcs

5.1x8x0.2  Washer

Buggy CVD for ae rim

1.6x11 Spring Pin Aluminum Washer

Tu0233

4pcs2pcs 2pcs

2pcs

Tu0236

Rear hub carriers
2pcs

Tu0238

Ceramic Ball 2.37mm 
12pcs

OP OP OP OP

OPOPOPOP

OP OP OP OP

OPOPOPOP

OP OP OP

OP OP OP

Tu0223

Rear arm mount -Ball  8pcs

OP

M3x3



Exploded View

T02056

T02056

T02056T02016

T02092

T02008

T02083

T02026

T02037

T02014

T02080

T02080

T02043

T02023

T02043

T02061

T02080

T02015

T02024 T02044

T02093

T02044

T02019
T02082

T02082

T02082

T02082

T02054

T02054

T02054
T02093

T02056

T02042

T02093
TU

0254

T02100
T02012

T02100

T02029

T02091

T02029

T02082

T02082

T02082
T02020

T02063

T02004T02048

T02049

T02049 T02098
T02098

T02046

T02099

T02047
T02007

T02046

T02099
T02050

T02007

T02036

T02006

T02006

T02052

T02100

T02100
T02041

T02100

T02100
T02051

T02003

T02082
T02082 T02082

T02039

T02039

T02038

T02038
T02001

T02040

T02025
T02021

T02063

T02082
T02082

T02082 T02082
T02018 T02092

T02092
T02082

T02009

T02014

T02014

T02083

T02083

T02055

T02055

T02017

T02082

T02026

T02058

T02057

T02057
T02100 T02013

TU
0254

T02029
T02029

T02091

T02093

T02025

T02025

T02025

T02083

T02144

T02083

T02083
T02083

T02082 T02062

T02031

T02071

T02065

T02065
T02096

T02097

T02095

T02095

T02072
T02031

T02084

T02095

T02097

T02094

T02094

T02064

T02064

T02070

T02031

T02062
T02082

T02096

T02084

T02094

T02031

T02072

T02082

T02082

T02005

T02005

T02084
T02063

T02053

T02083 T02081

T02081
T02083

T02082

T02082

T02082

T02027
T02030

T02061

T02082

T02081 T02028

T02022

T02074

T02084

T02074

T02032

T04016

T02025

T02025

T02084

T02073

T02033
T02084

T02087T02086

T02086

T02086

T02011 T02023

T02020

T02094

T02095

T02095

T02082
T02093

T02087

T02083

19





2pcs
Front Shock Absorber Shaft

2pcs
Rear Shock Absorber Shaft

Front Shock Absorber Body

Upper Deck

Front
1pcs

Rear
1pcs

2.3  E-ring 
2.3 E扣 4pcs

Parts list for T4 off-road buggy - 1

Shock cap ball

Front Arm Mount

Front - 1pcs

Rear - 1pcs

Chassis
1pcs

2pcs

4pcs

Battery Column

T04002

T04056

Mid Front CVD-Long
1pcs

Mid Rear CVD-Short
1pcs

TU0250 TU0252

Front Shock Absorber Rear Shock Absorber

Motor Mount
1Set

Front Arm Mount

Front

Rear

1pcs

1pcs

TU0415

TU0416 TU0418

Rear Arm Mount

Front 1pcs

Rear 1pcs

4pcs

TU0428TU0426

Carbon Battery Plate
2pcs Carbon Front Shock Tower

1pcs

Carbon Rear Shock Tower
1pcs

TU0429

TU0423

Rear Arm Mount-Ball

8pcs

T04051 T04052 T04053 T04054T04050

T04055

TU0250-1

TU0250-6TU0250-5

TU0250-2 TU0250-3 TU0250-4

TU0250-7

TU0250-8

TU0250-10F TU0250-10R TU0262-F TU0262-R

TU0260-F TU0260-R

2.3  E-ring 
2.3 E扣 4pcs

Side plate-Left
1pcs

Side plate-Right
1pcs

Battery Mount
1pcs

Antenna pipe mount
1pcs

4pcs

Rear Shock Absorber Body

2pcs

2pcs

2pcs

2pcs2pcs

2pcs

2pcs

2pcs

2pcs

4pcs
Below Spring mount end

3.1x5.5x2.0 Aluminium Washer

4pcs

Rear Piston-White

Front Piston-Black

2pcs

4pcs

1mm Washer-White

4pcs

1mm Washer-Black

4pcs
2.5mm Washer-White

4pcs

Spring

4pcs

2.8x1.9 O-Ring

4pcs

9x1 O-Ring

4pcs

12x1 O-Ring

4pcs

14x1.5 O-Ring

Front Shock Absorber Spring-Medium Rear Shock Absorber Spring-Medium Rear Shock Absorber Spring-SoftFront Shock Absorber Spring-Soft

Front Shock Absorber Spring-Hard Rear Shock Absorber Spring-Hard

2pcs 2pcs 2pcs 2pcs2pcs

2pcs 2pcs

2pcs

T04057

2pcs
4.1x6x2.1 Washer

Bottom Cover
1pcs

T04058

3.1x5.5x1.0 Washer
2pcs



4x7x2.5 Ball Bearing

M3  Screw

Front Gear-box

1pcs

1pcs

TR4002

Rear Gear-box

T04039

1pcs

1pcs
Upper Suspension Arm Mount Steering Block

Left - 1pcs Right - 1pcs

Hex Mount

1.6x11 Spring Pin
4pcs

4pcs

Front Bumper
1pcs

Diff Connecting Cup-Long
1pcs

Diff Connecting Cup-Short
1pcs

3x51 Arm Pin
2pcs

6pcs

6pcs

TR4004 TR4006

T04035 T04037

Front

Rear

Servo Saver

Top - 1pcs

Bottom
Left  1pcs1pcs

Servo Mount

1mm Spacer
2pcs

2pcs 2mm Spacer
2pcs

Steering Servo Horn

1pcs 1pcs 1pcs

Front Lower Arm
2pcs

Rear Lower Arm

Left-1pcs

Right-1pcs

Wing Brack
2pcs

Wing Angie Shim
2pcs

Wing Screw Washer

2pcs

Front Body Mount
1pcs

Fan Mount
1pcs

4.8mm Ball End - Long
7pcs Wing-Lexan

1pcs
Body-Lexan

1pcs

3x40 Turnbuckle

3x45 Turnbuckle

5pcs

2pcs

Front CVD
2pcs

2pcs

Slipper pad

T04003 T04005 T04006 T04007

T04008 T04009 T04011 T04012 T04013

T04014 T04016 T04017 T04018 T04019

T04020 T04021 T04023 T04024

T04025 T04032

2x9.8 Pin

Slipper Spring
1pcs

Slipper Nut
1pcs

Slipper Hub-F
1pcs

Slipper Hub-R
1pcs

Mid Connecting Hub-F

Mid Connecting Hub-R Center Shaft

1pcs

1pcs 1pcs

T04027 T04028 T04031

Spring Buckle
1pcs

T04022

Rear CVD
2pcs

Front Bearing Collar
2pcs

Rear Bearing Collar
2pcs 6pcs

M2.5x13 Fan Screw

4pcs

T04033

Diff Screw

Diff Nut

2pcs

2pcs

2pcs

4x1 O-ring
4x1 O环

3x48.5 Arm Pin
2pcs

T04034 T04036

T04038

1pcs

1pcs

Parts list for T4 off-road buggy - 2

Steering Rack
1pcs

T04004



T02050

4pcs
5.8x6  Ball stud

1pcs
2.6x6x3  Stop push ball bearing

T02047 T02048

12pcs
2.37mm  Ball

1pcs
Differential Spring

T02092

T02093

Ball stud-long
2pcs

Ball stud-short
5pcs

T02098 T02100

6pcs
5x10x4  Ball bearing6pcs

5x8x2.5 Ball bearing

2.5x30 Arm Pin

2.3  E-ring 

2.0  E-ring 

10x12x0.2  Washer

M3x8 Screw

M3x5 Screw

M3x8 Screw

M3x10 Screw

M2.6x8 Screw

M3x12 Screw

M3x22 Screw

M2.5x4 Screw

M3x14 Screw

M3x10 Screw

Velcro Tape
13x19x0.8 Diff Washer

M3 Nut

Front Hub Carriers 10 Degree

Left - 1pcs Right - 1pcs Left - 1pcs Right - 1pcs

Front Hub Carriers 13 Degree Rear Hub Carriers

1pcs 1pcs

Center Gear-box

1pcs 1pcs

1pcs

Supr Gear-85T
1pcs

Diff Gear-39T

1pcs

Diff Gear-16T

1pcs Front Rim
2pcs

Rear Rim
2pcs

Front-tyre
2pcs

Rear-tyre
2pcs

Front Sponge
2pcs

Rear Sponge
2pcs

2pcs
2pcs Servo Saver BodyServo Saver Post Servo Saver Spring

Servo Saver Nut
1pcs

1pcs2pcs 1pcs

8pcs

8pcs6pcs

1 Set

8pcs
8pcs

8pcs

8pcs

8pcs

8pcs 8pcs

8pcs

8pcs

8pcs

8pcs

TR4007 TR4008 TR4011 TR4016

TR4046TR4039

TR4033 TR4034 TR4035TR4032

TR4027

TR4028

TR4049 TR4053

TR4055 TR4056 TR4057 TR4058

TR4059

H481

T02031

2pcs

5.8  Ball End

Below Spring mount end

2pcs

T02062

H380

Fan
1pcs

T02099

6pcs
10x15x4  Ball Bearing

2pcs
Upper cover nylon cap

Ball stud sponge
2pcs

Ball stud sponge
5pcs

4pcs

M3x6 Screw
8pcs

TR4063

2pcs
2.8x1.9  O-ring

Parts list for T4 off-road buggy - 3

Aluminium Motor Gear-21T

1pcs
3x3 Screw

1pcs



2pcs2pcs2pcs

T02084 T02086 T02087

3x7x0.8  Washer
10pcs

M4  Flanged Nylon Nut

M3 Nylon Nut
6pcs

Small clip

8pcs
 6pcs

Antenna pipe

Antenna pipe
set cover

1pcs

1pcsDouble-sided tape
1pcs

T02081

5.1x8x0.2  Washer
6pcs

86000

Parts list for T4 off-road buggy - 4

Front Hub Carriers 10 Degree Front Hub Carriers 13 Degree

TU0410 TU0413
1pcs 1pcs1pcs 1pcs

4pcs
Washer

4pcs
Washer

Rear Hub Carriers

4pcs
Washer

2pcs

TU0422 TU0424

Steering Rack
1pcs

OP OP OP OP



T04057

E
xploded View

TR
4049

T04003

T02092

T04038

T02092
T02092
T04004

TR
4012

TR
4049

T04003

TR
4049

T04031

T04014

T04024

T04031

T04031

TU
0416

TR
4058

TR
4058

T04050

TR
4016

TU
0415

T04039

TR
4002

T04033

T04033

T02050

T04033
T02098

T02098

T02098

T02098
TR

4039

TR
4039

T02047

T02047

TR
4039

T02048

T02048

TR
4057

TR
4057

T04037

T02099

T02099

T02099
TR

4057

TR
4039 T04033

T04037

T02099

TR
4057

T04056

T04056

T04032

T04032

86000

86000

T02100

TR
4059

TR
4028

TR
4028
T02100

TR
4059

TR
4028

TR
4028

T04037

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059 T02050

T04037

TR
4002

T04039

TU
0416

TR
4059

T04009

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059

TR
4059

T04032

TR
4027

T04036
T04036

T04020

T04020

T02099

T02099 T04021

TR
4022
T04018

T04019

T04023

T02081

T04005

TR
4059

TR
4059

TR
4023

T04053

T02092TR
4004

T04034

T04034
T04002

TR
4046

T04007

T04025T02100
T04028

TR
4007

TR
4006

T02100

T04038

T04011

TR
4011 T02093

T02092

T04012

T04012

T04016

TR
4058 

T04012  

TR
4059

TR
4004

T02092

T04035

T02084

T02084

T02084

T02084

TR
4059

T02031

T02031

T02062

T02062

TR
4034

TR
4032

T02084

T02084
TR

4033

TR
4035

TR
4053

TR
4053

T02086

T02086

T02086

T02086
TU

0426
TU

0426

TR
4016

TU
0415

TR
4016

H
475

H
475

T04035

T04008

TR
4011

T02100

T02100

T04028

T04027

T02092

T04024T04014

T04011

TR
4059

TR
4046

T04054

T04002

TU
0415

T04057
T04031

T04057

TU
0424

T04053

T02087

TR
4059

TU
0250-6

TU
0250-6

T04051

T04051
T04052

T04055

TU
0418

TU
0418

TU
0428

TU
0429

TU
0250-1

TU
0250-2

TU
0250-3

TU
0250-3

TU
0250-3

TU
0250-3

TU
0250-4

TU
0250-4

TU
0250-4

TU
0250-4

TU
0250-5

TU
0250-5

TU
0250-8

TU
0250-8

TU
0250-8

TU
0250-8

TU
0250-8

TU
0250-8

TU
0250-8

TU
0250-8

TU
0250-7

TU
0250-7

TU
0250-10F

TU
0250-10R

TU
0250-6

T04058





Parts list for T8E off-road buggy - 1

Front-F

Differential Pads
1pcs

Differential Housing
1pcs

Differential Case

1pcs

1pcs

M3x3 2pcs

M2.5x8 3pcs

Swaybar Mount
1pcs

Front Hub Carriers 12 Degree

4pcs

1pcs
1pcs

Steering Block

Left 1pcs Right 1pcs

Rear Hub Carriers

Left 1pcs Right 1pcs

Washer
4pcs

6.8 Ball End-Swaybar

5.8 Ball End-Steering Servo

6.8 Ball End-Steering

7.8 Ball End-Rear Upper

7.8 Ball End-Front Upper

Front Lower Arm

Left 1pcs

Right 1pcs

Rear Lower Arm

Left 1pcs

Right 1pcs

Left 1pcs

Top 1pcs
Bottom 1pcs

Rear Chassis Stiffener Mount

Buffer Plate-Plastic
Aluminium Buffer Plate-Black

1pcs
1pcs

1pcs

Dirtcover Rear-Left
1pcs

Dirtcover Rear-Right
1pcs

Front Bumper
1pcs

Side Plate-Left
1pcs

Side Plate-Right
1pcs

Wing Mount&Body Mount

Left
1pcs

Right
1pcs

Front
1pcs

Rear
1pcs

2pcs
Rear-F

Front-R
Rear-R

Transponder Mount
1pcs

Servo Mount

3pcs
1.5mm
2pcs

2mm
2pcs

1mm
2pcs

Rear Chassis Stiffener
1pcs

Front Chassis Stiffener
1pcs

Servo Arm

1pcs 1pcs

1pcs

Arm Mount

1pcs

1pcs 1pcs 1pcs 1pcs 2pcs 2pcs

Battery Box Receiver Box
1pcs 1pcs 1pcs

1pcs 1pcs 1pcs

84mm Center Front CVD
1pcs

110mm Center Rear CVD
1pcs

M5x4 Screw
1pcs

M5x4 Screw
1pcs

Chassis
1pcs

Right
1pcs

Left
1pcs

Battery Cover
1pcs

Switch Mount
1pcs

1pcs

Receiver Cover

1pcs

Body-Lexan
1pcs

4pcs

T08600 T08601

T08603 T08604 T08605

T08606

T08607 T08608

T08609

T08680

T08611 T08612 T08613

T08614 T08616 T08619 T08620

T08641 T08642

T08681

M3x14 Screw

M4x14 Screw

T08682

T08686

T08683 H394

Center Differential Mount /
Motor Mount

1pcs

3x7x0.8 Washer

2pcs

2pcs

14T Pinion Gear
1pcs

M4x4 Screw
1pcs

O-ring
O环 1pcs

1pcs
1pcs

1pcs

Front Chassis Stiffener
1pcs

Battery Mount
2pcs Velcro Tape

6pcs

Motor Mount
1pcs

36mm

42mm

1pcs

M3x10 Screw
4pcs

Center Differential Plate
1pcs

2pcs

M3x12 Screw
1pcs

King Pin Bushing

Front Hub 
Carrier Bushing



Spring Mount
4pcs

Ball End
4pcs

6.8 Ball stud
4pcs

Ball stud
4pcs

4pcs Front Shock Shaft
2pcs

Rear Shock Shaft
2pcs

4pcs

4pcs

Front Shock Body

2pcs

2pcs

2pcs

2pcs

2pcs

2pcs

Front/Rear Diff Connecting Cup
2pcs

Center Diff Connecting Cup
2pcs

10T Gear

43T Front/Rear Diff Gear

1pcs

1pcs

M3x12 Screw
4pcs

44T Center Diff Gear
1pcs

M3x12 Screw
4pcs

O-ring
1pcs

95.5mm Front CVD
2pcs

M4x4 Screw2pcs

94mm Rear CVD
2pcs

M4x4 Screw2pcs

4x73 Arm Shaft
2pcs

4x77 Arm Shaft
2pcs

3x51.5 Arm Shaft
2pcs

Front/Rear Swaybar

1pcs

1pcs

Rim
2pcs

Turnbuckle Set

3x40 1pcs

4x53 2pcs

5x40 2pcs

5x58 2pcs

Servo Saver Set

1pcs 1pcs

1pcs

2pcs Steering Rack

Buffer Screw
2pcs

Buffer Bushing
2pcs

1pcs

Wheel Hex Hub

17mm Hex Nut

4pcs

4pcs

2.5x16.8 Pin

4pcs

Diaphragm
4pcs

1mm Plastic Washer
4pcs

Front Shock Spring
2pcs

Rear Shock Spring
2pcs

2.75mm Plastic Washer
4pcs

3.3x1.9 O-ring
8pcs

Shock Piston
4pcs

20T Diff Gear

10T Diff Gear

4.1x12x0.2 Washer

2pcs

4pcs

Diff Shaft
2pcs

2.5x11.5 Pin

2pcs

4pcs

Front Shock Tower
1pcs Rear Shock Tower

后避震架 1pcs

2pcs

Rear Shock Body
2pcs

2pcs

2pcs

2pcs

2pcs

Small Clip
8pcs

Mid Clip
8pcs

Front Shock Absorber
2Set

Rear Shock Absorber
2Set

T08622 T08624 T08625 T08626

T08627 T08688 T08689

T08687

T08631 T08632 T08633 T08634 T08635

T08636 T08638 T08639 T08640

T08643 T08645 T08646 T08647 T08648

T08649 T08650 T08651 T08660

Parts list for T8E off-road buggy - 2

O-ring
1pcs

T08623

Shock Boot

4pcs



Wing Screw Washer
2pcs

Wing
1pcs

M4x14 Screw

M3x5 Screw

M3x6 Screw

M3x8 Screw

M3x10 Screw

M3x12 Screw

M3x16 Screw

M3x18 Screw

8pcs

8pcs

8pcs

8pcs

8pcs
8pcs

8pcs

M3x30 Screw
8pcs

M3.5x25 Screw
8pcs

8pcs

M4x16 Screw
8pcs

6x10x3 Ball Bearing 8x16x5 Ball Bearing6x13x5 Ball Bearing 13x19x4 Ball Bearing

6pcs 6pcs 6pcs 6pcs

M3 Nylon Nut
M4 Nylon Nut

M2.5 Nylon Nut M3.5 Nylon Nut
6pcs

6pcs
6pcs

6pcs

4.1x12x0.2 Washer

13.1x15.9x0.2 Washer

2.7x5.8x0.5 Washer

6pcs

6pcs

6pcs

3x7x0.8 Washer
10pcs

3.5x9x1.0 Washer
6pcs

M3x14 ScrewM3x8 Screw

M4x10 ScrewM2.5x8 Screw M3x12 Screw

M4x12 ScrewM3x18 Screw

M4x14 Screw

8pcs

8pcs 8pcs

8pcs

M3x16 Screw
8pcs 8pcs

8pcs

8pcs

8pcs

M2.5x8 Screw

M2.5x18 Screw

M3x20 Screw

M3x25 ScrewM3x12 Screw

M3x10 Screw

M5x4 Screw

M3x3 Screw

M4x10 Screw

M4x4 Screw

8pcs

8pcs

8pcs

8pcs

8pcs

8pcs

T08674

T08675

T08673

T08304 T02081

T08670T08666

T08667

T08668

T08662 T08663 T08664 T08665

T08672

T08676

Parts list for T8E off-road buggy - 3

M3x5 Screw

M4x10 Screw
8pcs

M3x35 Screw
8pcs

M3x15 Screw
8pcs

T02087

Antenna pipe

Antenna cover

1pcs

1pcsDouble-sided tape
1pcs

M4x22 Screw
8pcs

M3x10 Screw
8pcs

8pcs

8pcs

8pcs

8pcs

8pcs

M3x18 Screw
8pcs

M3x14 Screw
8pcs

King Pin Bushing

4pcs

Front Hub Carrier Bushing

4pcs

6pcs

Buffer Screw

2pcs

T08753 T08756 T08757T08754

6.8 Ball Stud-Steering

6pcs

6.8 Ball Stud-Steering
6pcs

6.8 Ball Stud-Swaybar/Shock

6pcs

6.8 Ball Stud-Swaybar

6pcs

7.8 Ball Stud-Front/Rear Upper

T08750 T08751 T08752

T08755

3x7x0.8 Washer

2pcs M4x14
4pcs

M4x16
4pcs

M3x3
6pcs



Parts list for T8E off-road buggy - 4

Aluminium Buffer Plate-Black
1pcs

1pcs 1pcs1pcs
Arm Mount Rear-R

1pcs

1pcs

1pcs

1pcs

1pcs

2pcs

2pcs
Spring Mount

4pcs

Ball End

4pcs

Shock Top Ball stud

4pcs 4pcs

5x58 Turnbuckle

2pcs

T08772 T08773 T08774 T08775 T08776

T08777 T08778

4pcs

6.8 Ball End-Swaybar

5.8 Ball End-Steering Servo

6.8 Ball End-Steering

7.8 Ball End-Rear Upper

7.8 Ball End-Front Upper

Left 1pcs Top 1pcs

Bottom
1pcs

Rear Chassis Stiffener Mount

Buffer Plate-Plastic

1pcs

1pcs

5x40 Turnbuckle

2pcs

4x53 Turnbuckle

2pcs

3x40 Turnbuckle

2pcs94mm Drive Shaft
2pcs

95.5mm Drive Shaft
2pcs

5x8.5 Shaft
2pcs

2.5x12.8 Pin
2pcs

CVD Connecting Cup

2pcs

18.5x1.5 O-ring

4pcs

9x1.0 O-ring

4pcs
Shock Absorber Top coverShock Top MountArm Adjust Set

Arm Mount Rear-F
Arm Mount Front-RArm Mount Front-F

6pcs

7.8 Ball Stud-Front/Rear Upper

6pcs

5.8 Ball Stud-Steering Servo 1pcs

2pcs

2pcs

2pcs

2pcs

T08758 T08759 T08761

T08762

T08760

T08763 T08764 T08765 T08766

T08767 T08768 T08769 T08770 T08771

5x8.5 Shaft
2pcs

2.5x12.8 Pin
2pcs

4x77 Arm Shaft

2pcs

3x51.5 Arm Shaft

2pcs

T08779 T08780

T08786 M2.5 Nylon Nut 6pcs

T08790 M3x8 Button Head Hex Screw 8pcs

T08792 M3x12 Button Head Hex Screw 8pcs

T08794 M3x16 Button Head Hex Screw 8pcs

T08800 M4x16 Button Head Hex Screw 8pcs

T08802 M2.5x8 Flat Head Hex Screw 8pcs

T08787 M3.5 Nylon Nut 6pcs

T08789 M3x6 Button Head Hex Screw 8pcs

T08791 M3x10 Button Head Hex Screw 8pcs

T08793 M3x15 Button Head Hex Screw 8pcs

T08795 M3x18 Button Head Hex Screw 8pcs

T08797 M3.5x25 Button Head Hex Screw 8pcs

T08799 M4x14 Button Head Hex Screw 8pcs

T08801 M4x22 Button Head Hex Screw 8pcs

T08803 M3x8 Flat Head Hex Screw 8pcs

T08804 M3x10 Flat Head Hex Screw 8pcs

T08806 M3x14 Flat Head Hex Screw 8pcs

T08805 M3x12 Flat Head Hex Screw 8pcs

T08807 M3x15 Flat Head Hex Screw 8pcs

Servo Mount
1pcs

1.5mm 2pcs

2mm 2pcs

1mm 2pcs

Receiver Box
1pcs

Receiver Cover
1pcs

Front Chassis Stiffener
1pcs

Battery Mount
2pcs

Velcro Tape
6pcs

Motor Mount
1pcs

36mm

42mm

1pcs

Center Differential Plate

1pcs

T08820

T08821

T08822

T08808 M3x16 Flat Head Hex Screw 8pcs

T08810 M3x35 Flat Head Hex Screw 8pcs

T08809 M3x18 Flat Head Hex Screw 8pcs



Parts list for T8E off-road buggy - 5

M3x12
4pcs

M3.5x28
2pcs

TU0810

Carbon Front Shock Tower 

1pcs

OPOP

Front Hub Carriers 14 Degree

TU0829 OP

1pcs 1pcs

Front Hub Carriers 12 Degree

1pcs 1pcs

TU0830 OP

5x58 Titan Turnbuckle

2pcs

TU0848 OP

T08812 M4x12 Flat Head Hex Screw 8pcs

T08814 M3x5 Set Screw 8pcs

T08816 M5x4 Set Screw 8pcs

T08811 M4x10 Flat Head Hex Screw 8pcs

T08813 M4x14 Flat Head Hex Screw 8pcs

T08815 M4x10 Set Screw 8pcs

T08819 M3x25 Cap Head Screw 8pcs

83001 M3x12 Cap Head Screw 8pcs

T08219 M3x14 Cap Head Screw 8pcs

T08220 M3x18 Cap Head Screw 8pcs

511190 Small Clip 10pcs

511129 Mid Clip 10pcs

84001 M3x3 Set Screw 8pcs

84002 M4x4 Set Screw 8pcs

87004 M3 Nylon Nut 6pcs

87006 M4 Nylon Nut 6pcs

TU0804 OP

Carbon ESC Mount 
1pcs

5x40 Titan Turnbuckle

2pcs

4x52 Titan Turnbuckle

2pcs

3x40 Titan Turnbuckle

1pcs

TU0844 OP TU0845 OP TU0846 OP

Front Sway Bar 2.3
1pcs

OPTU0866

Front Sway Bar 2.6
1pcs

OPTU0867

Rear Sway Bar 2.6
1pcs

OPTU0868

OPTU0842

Piston 1.2x6-Black

2pcs

活塞1.4x6-白色
Piston 1.4x6-White

OPTU0847

OPTU0860G

2pcs

Piston 1.4x6-White

M3 Aluminium 
Nuts-Golden

M4 Aluminium 
Nuts-Golden

10pcs

3pcs

OPTU0861B
M3 Aluminium 
Nuts-Blue

M4 Aluminium 
Nuts-Blue

10pcs

3pcs

OPTU0862R
M3 Aluminium 
Nuts-Red

M4 Aluminium 
Nuts-Red

10pcs

3pcs

OPTU0801 OPTU0802

TU0807

Aluminium Motor Washer 4MM 

OPOP

1pcs

TU0812

Carbon Rear  Shock Tower 

1pcs

M3x12
4pcs

M3.5x28
2pcs

OP TU0819

Carbon Buffer Plate 

1pcs

OPOP

Servo Saver

1pcs

TU0835 OP

Steering Block

1pcs 1pcs

TU0831 OP

Front Arm Mount-Rear

1pcs

TU0839 OP

2pcs

OPTU0850

Front Shock Spring-Soft Rear Shock Spring-Soft

OPTU0852

2pcs 2pcs

Front Shock Spring-Hard

OPTU0854

Rear Shock Spring-Hard

2pcs

OPTU0856

Hex Mount +1 
2pcs

Hex Mount +2 

Nut

2pcs

2pcs

Pin

2pcs

Nut
2pcs

Pin

2pcs

T08669

6.1x11x0.2 Washer
12pcs

TU0810 OPOP



Parts list for T8E off-road buggy - 6

M4x4 Screw
1pcs

15T Pinion Gear
1pcs

M4x4 Screw
1pcs

16T Pinion Gear
1pcs

M4x4 Screw
1pcs

17T Pinion Gear
1pcs

M4x4 Screw
1pcs

18T Pinion Gear
1pcs

H395 OP H396 OP H397 OP H398 OP

M4x4 Screw

1pcs

19T Pinion Gear
1pcs

H399 OP

Front Hub Carriers 14 Degree
TU0872 OP

Front Hub Carriers 12 Degree
TU0874 OP

Steering Block

1 set

Steering Block

1 set

OPTU0877

Wing Washer-Aluminium 

2pcs

6.8 Swaybar Ball Stud-Aluminium

4pcs

7.8mm Arm Ball Stud-Aluminium

5.8/6.8mm Ball Stud-Aluminium 

4pcs

OPTU0876

4pcs

OPTU0875

OPTU0871

2pcs 2pcs 2pcs

5.8 6.8 6.8

Shock Top Ball stud-Aluminium 

4pcs

TU0870 OP

Diff Shaft-Aluminium 

6pcs

TU0878 OP

2pcs

TU0879 OP

Servo Saver Shaft-Aluminium 
M3x12
2pcs

Rear Sway Bar 3.0
1pcs

OPTU0869



T0
86

00

T0
86

00

T0
86

00

T0
86

00

T0
86

01

T0
86

01
T0

86
01

T0
86

01

T0
86

01

T0
86

01

T0
86

03
T0

86
04

T0
86

05
T0

86
06

T0
86

06

T0
86

06

T0
86

06

T0
86

06

T0
86

06

T0
86

06

T0
86

06

T0
86

06

T0
86

07

T0
86

07

T0
86

08

T0
86

09

T0
86

09

T0
86

09

T0
86

09

T0
86

11

T0
86

11

T0
86

12

T0
86

12

T0
86

12

T0
86

12

T0
86

12 T0
86

13

T0
86

13

T0
86

13

T0
86

13

T0
86

13

T0
86

19

T0
86

20

T0
86

22

T0
86

22

T0
86

22

T0
86

22

T0
86

24

T0
86

24

T0
86

25

T0
86

25 T0
86

25

T0
86

25

T0
86

26

T0
86

26

T0
86

26

T0
86

26

T0
86

27

T0
86

27

T0
86

27

T0
86

27

T0
86

87

T0
86

87

T0
86

22

T0
86

31

T0
86

22

T0
86

32

T0
86

33

T0
86

33
T0

86
33T0

86
33

T0
86

34

T0
86

34

T0
86

35

T0
86

35

T0
86

36
T0

86
36

T0
86

36

T0
86

36

T0
86

36

T0
86

36
T0

86
34

T0
86

34

T0
86

00

T0
86

37 T0
86

39

T0
86

39

T0
86

39

T0
86

40

T0
86

41

T0
86

42

T0
86

43

T0
86

43

T0
86

43

T0
86

43

T0
86

43

T0
86

45

T0
86

45

T0
86

46

T0
86

46

T0
86

47

T0
86

47

T0
86

48

T0
86

48

T0
86

49

T0
86

49

T0
86

49

T0
86

49

T0
86

50 T0
86

50

T0
86

51

T0
86

60

T0
86

60

T0
86

62

T0
86

62

T0
86

62

T0
86

63

T0
86

63

T0
86

63
T0

86
63

T0
86

64

T0
86

64

T0
86

64

T0
86

64

T0
86

65

T0
86

64

T0
86

64

T0
86

64

T0
86

64

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

33

T0
86

33

T0
86

66

T0
86

66

T0
86

22

T0
86

66

T0
86

66

T0
86

66

T0
86

66
T0

86
66

T0
86

66

T0
86

66

T0
86

66

T0
86

70

T0
86

70

T0
86

72

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73
T0

86
73

T0
86

73

T0
86

73
T0

86
73

T0
86

73

T0
86

73

T0
86

73
T0

86
73

T0
86

73

T0
86

73

T0
86

73
T0

86
73

T0
86

06

T0
86

76

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

75

T0
86

75

T0
86

76

T0
86

76

T0
86

74
T0

86
76

T0
83

04

T0
83

04

Ex
pl

oo
de

d 
Vi

ew

T0
20

87

T0
20

87

T0
86

81

T0
86

81

T0
86

81

T0
86

81

T0
86

86
T0

86
86

T0
86

86

T0
86

86 T0
86

86
H

39
6

T0
86

00

T0
86

14

T0
86

14

T0
86

16

T0
86

74

T0
86

73

T0
20

81

T0
86

81

T0
86

81

T0
86

80

T0
86

80

T0
86

74

T0
86

83

T0
86

09

T0
86

73

T0
86

76

T0
86

23

T0
86

23

T0
86

69
T0

86
69

T0
86

69

T0
86

69
T0

86
69

T0
86

69





Parts list for T8TE Truggy-1 

Differential Case

1pcs 1pcs

M3x3 2pcs

M2.5x8
3pcs

Swaybar Mount1pcs Front Hub Carriers 12 Degree

4pcs

1pcs
1pcs

Steering Block

Left 1pcs Right 1pcs

Rear Hub Carriers

Left 1pcs Right 1pcs

Washer
4pcs

Front Bumper
1pcs

Wing Mount&Body Mount

Left
1pcs

Right
1pcs

Front
1pcs

Rear
1pcs

2pcs

Servo Arm
伺服臂

1pcs 1pcs 1pcs
1pcs 1pcs 1pcs

Right
1pcs

Left
1pcs

T08601 T08603

T08604 T08605

TG8032

T08612 T08620

King Pin Bushing

Front Lower Arm

Left 1pcs

Right 1pcs

Rear Lower Arm

Left 1pcs

Right 1pcs

Dirtcover Rear-Left
1pcs

Dirtcover Rear-Right
1pcs

Side Plate-Left
1pcs

Side Plate-Right
1pcs

Rear Chassis Stiffener
1pcs

Front Chassis Stiffener
1pcs

48T Center Diff Gear
1pcs

M3x12 Screw

4pcs

O-ring
1pcs

Chassis
1pcs

Rim
2pcs

3x45 Turnbuckle
2pcs

Front Shock Tower
1pcs

Body-Lexan
1pcs

TG8001 TG8002 TG8003TG8000

Front Body Mount Rear Body Mount

2pcs 2pcs

4x86 Turnbuckle
2pcs

5x80 Turnbuckle
2pcs

5x96 Turnbuckle
2pcs

TG8004

TG8005 TG8006 TG8009 TG8012

TG8027

TG8010

TG8019 TG8020 TG8021 TG8022

M4x14 Screw

H395

Center Differential Mount /
Motor Mount Washer

2pcs

2pcs

15T Pinion Gear
1pcs

M4x4 Screw

1pcs

1pcs1pcs
1pcs

Motor Mount

M3x12 Screw
2pcs

Rear Shock Tower
1pcs

TG8013

132mm Drive Shaft
2pcs

Wheel Hex Hub 17mm Hex Nut
4pcs

4pcs

2.5x16.8 Pin
4pcs

87mm Center Front CVD
1pcs

M5x4 Screw
1pcs

132mm Center Rear CVD
1pcs

M5x4 Screw
1pcs

5x8.5 Shaft
2pcs

2.5x12.8 Pin
2pcs

TG8015 TG8016 TG8017 TG8018

TG8028 TG8029

Differential Pads
1pcs

Differential Housing
1pcs

T08600

O-ring
O环 1pcs

M3x6 Screw

8pcs

TG8030

1mm Washer

2mm Washer

Center Differential Plate
1pcs

TG8031



Front/Rear Diff Connecting Cup
2pcs

Center Diff Connecting Cup
2pcs

10T Gear

43T Front/Rear Diff Gear

1pcs

1pcsM3x12 Screw
4pcs

4x73 Arm Shaft
2pcs

4x77 Arm Shaft
2pcs

3x51.5 Arm Shaft
2pcs

Front/Rear Swaybar

1pcs

1pcs

Servo Saver Set

1pcs 1pcs

1pcs

2pcs

Steering Rack

Buffer Screw
2pcs

Buffer Bushing
2pcs

1pcs

Diaphragm
4pcs

1mm Plastic Washer
4pcs

2.75mm Plastic Washer
4pcs

3.3x1.9 O-ring
8pcs

Shock Piston
4pcs

20T Diff Gear

10T Diff Gear

4.1x12x0.2 Washer2pcs

4pcs

Diff Shaft
2pcs

2.5x11.5 Pin
2.5x11.5销子

2pcs

4pcs

Small Clip
8pcs

Mid Clip
8pcs

Front Shock Absorber
2Set

Rear Shock Absorber
2Set

T08627 T08688 T08689

T08633 T08634 T08635

T08636 T08645 T08646 T08647 T08650

T08651 T08660

Parts list for T8TE Truggy-2

O-ring
O环 1pcs

Front Shock Shaft
2pcs

Rear Shock Shaft
2pcs

4pcs

4pcs

Front Shock Body

2pcs

2pcs

2pcs

2pcs

2pcs

2pcs

2pcs

Rear Shock Body
2pcs

2pcs

2pcs

2pcs

2pcs

T08624 T08625 T08626T08623

Shock Boot

4pcs

6.1x11x0.2 Washer

4pcs

6x10x3 Ball Bearing 8x16x5 Ball Bearing6x13x5 Ball Bearing

13x19x4 Ball Bearing

6pcs 6pcs 6pcs

6pcs
M3 Nylon Nut M4 Nylon Nut

M2.5 Nylon Nut M3.5 Nylon Nut

6pcs

6pcs

6pcs

6pcs

4.1x12x0.2 Washer
2.7x5.8x0.5 Washer

6pcs 6pcs

T08666T08667 T08668

T08662 T08663 T08664

T08665 T08669

6.1x11x0.2 Washer
12pcs

Spring Mount
4pcs

Ball End
4pcs

6.8 Ball stud
4pcs

Ball stud
4pcs

4pcs

T08622

2pcs

Front Shock Spring-Hard

TU0854

Rear Shock Spring-Hard

2pcs

OPTU0856



M4x14 Screw

M3x5 Screw

M3x6 Screw

M3x8 Screw

M3x10 Screw

M3x12 Screw

M3x16 Screw

M3x18 Screw

8pcs

8pcs

8pcs

8pcs

8pcs
8pcs

8pcs

M3x30 Screw
8pcs

M3.5x25 Screw
8pcs

8pcs

M4x16 Screw
8pcs

13.1x15.9x0.2 Washer
6pcs

3x7x0.8 Washer
10pcs

M3x14 ScrewM3x8 Screw

M4x10 ScrewM2.5x8 Screw M3x12 Screw

M4x12 ScrewM3x18 Screw

M4x14 Screw

8pcs

8pcs 8pcs

8pcs

M3x16 Screw
8pcs 8pcs

8pcs

8pcs

8pcs

M2.5x8 Screw

M2.5x18 Screw

M3x20 Screw

M3x25 ScrewM3x12 Screw

M3x10 Screw

M5x4 Screw

M3x3 Screw

M4x10 Screw

M4x4 Screw

8pcs

8pcs

8pcs

8pcs

8pcs

8pcs

T08674

T08675

T08673

T08304 T02081

T08676

Parts list for T8TE Truggy-3 

M3x5 Screw

M4x10 Screw
8pcs

M3x35 Screw
8pcs

M3x15 Screw
8pcs

T02087

Antenna pipe

Antenna cover

1pcs

1pcsDouble-sided tape
1pcs

M4x22 Screw
8pcs

M3x10 Screw
8pcs

8pcs

8pcs

8pcs

8pcs

8pcs

M3x18 Screw
8pcs

M3x14 Screw
8pcs

King Pin Bushing

4pcs

Front Hub Carrier Bushing

4pcs
6pcs

Buffer Screw

2pcs

T08753

T08756 T08757

T08754

6.8 Ball Stud-Steering

6pcs

6.8 Ball Stud-Steering
6pcs

6.8 Ball Stud-Swaybar/Shock

6pcs

6.8 Ball Stud-Swaybar

6pcs

7.8 Ball Stud-Front/Rear Upper

T08750

T08751 T08752 T08755

3x7x0.8 Washer

2pcs

M4x14
4pcs

M4x16
4pcs

M3x3
6pcs

Wing Screw Washer
2pcs

Wing
1pcs

T08672

Aluminium Buffer Plate-Black
1pcs

1pcs 1pcs

6.8 Ball End-Swaybar

5.8 Ball End-Steering Servo

6.8 Ball End-Steering

7.8 Ball End-Rear Upper

7.8 Ball End-Front Upper

Left 1pcs Top 1pcs

Bottom
1pcs

Rear Chassis Stiffener Mount
Buffer Plate-Plastic

1pcs

1pcs

Arm Mount Front-RArm Mount Front-F

6pcs

7.8 Ball Stud-Front/Rear Upper

6pcs

5.8 Ball Stud-Steering Servo

1pcs

2pcs

2pcs

2pcs

2pcs

T08758

T08759 T08761 T08762

T08760

T08763 T08764

3.5x9x1.0 Washer
6pcs

T08670



Parts list for T8TE Truggy-4

Arm Mount Rear-R

1pcs

1pcs

1pcs

1pcs

1pcs

2pcs

2pcs
Spring Mount

4pcs

Ball End

4pcs

Shock Top Ball stud

4pcs 4pcs

T08772

4pcs

CVD Connecting Cup

2pcs

18.5x1.5 O-ring

4pcs

9x1.0 O-ring

4pcs
Shock Absorber Top cover

Shock Top MountArm Adjust Set

T08766 T08767 T08768 T08769

T08770 T08771

4x77 Arm Shaft

2pcs

3x51.5 Arm Shaft

2pcs

T08779 T08780

T08786 M2.5 Nylon Nut 6pcs

T08790 M3x8 Button Head Hex Screw 8pcs

T08792 M3x12 Button Head Hex Screw 8pcs

T08794 M3x16 Button Head Hex Screw 8pcs

T08800 M4x16 Button Head Hex Screw 8pcs

T08802 M2.5x8 Flat Head Hex Screw 8pcs

T08787 M3.5 Nylon Nut 6pcs

T08789 M3x6 Button Head Hex Screw 8pcs

T08791 M3x10 Button Head Hex Screw 8pcs

T08793 M3x15 Button Head Hex Screw 8pcs

T08795 M3x18 Button Head Hex Screw 8pcs

T08797 M3.5x25 Button Head Hex Screw 8pcs

T08799 M4x14 Button Head Hex Screw 8pcs

T08801 M4x22 Button Head Hex Screw 8pcs

T08803 M3x8 Flat Head Hex Screw 8pcs

T08804 M3x10 Flat Head Hex Screw 8pcs

T08806 M3x14 Flat Head Hex Screw 8pcs

T08805 M3x12 Flat Head Hex Screw 8pcs

T08807 M3x15 Flat Head Hex Screw 8pcs

Servo Mount
1pcs

1.5mm 2pcs

2mm 2pcs

1mm 2pcs

Receiver Box
1pcs

Receiver Cover
1pcs

Battery Mount
2pcs

Velcro Tape
6pcs

T08821

T08822

T08808 M3x16 Flat Head Hex Screw 8pcs

T08810 M3x35 Flat Head Hex Screw 8pcs

T08809 M3x18 Flat Head Hex Screw 8pcs

T08812 M4x12 Flat Head Hex Screw 8pcs

T08814 M3x5 Set Screw 8pcs

T08816 M5x4 Set Screw 8pcs

T08811 M4x10 Flat Head Hex Screw 8pcs

T08813 M4x14 Flat Head Hex Screw 8pcs

T08815 M4x10 Set Screw 8pcs

T08819 M3x25 Cap Head Screw 8pcs

83001 M3x12 Cap Head Screw 8pcs

T08219 M3x14 Cap Head Screw 8pcs

T08220 M3x18 Cap Head Screw 8pcs

511190 Small Clip 10pcs

511129 Mid Clip 10pcs

84001 M3x3 Set Screw 8pcs

84002 M4x4 Set Screw 8pcs

87004 M3 Nylon Nut 6pcs

87006 M4 Nylon Nut 6pcs

Front Hub Carriers 14 Degree

TU0829 OP

1pcs 1pcs

Front Hub Carriers 12 Degree

1pcs 1pcs

TU0830 OP

TU0804 OP

Carbon ESC Mount 
1pcs

TU0807

Aluminium Motor Washer 4MM 

OPOP

1pcs

TU0819

Carbon Buffer Plate 

1pcs

OPOP

Servo Saver

1pcs

TU0835 OP

Steering Block

1pcs 1pcs

TU0831 OP

1pcs

Arm Mount Rear-F

T08765



Parts list for T8TE Truggy-5

Front Sway Bar 2.3
1pcs

OPTU0866

Front Sway Bar 2.6
1pcs

OPTU0867

Rear Sway Bar 2.6
1pcs

OPTU0868

OPTU0842

Piston 1.2x6-Black

2pcs

OPTU0860G
M3 Aluminium 
Nuts-Golden

M4 Aluminium 
Nuts-Golden

10pcs

3pcs

OPTU0861B
M3 Aluminium 
Nuts-Blue

M4 Aluminium 
Nuts-Blue

10pcs

3pcs

OPTU0862R
M3 Aluminium 
Nuts-Red

M4 Aluminium 
Nuts-Red

10pcs

3pcs

Front Arm Mount-Rear

1pcs

TU0839 OP

Front Hub Carriers 14 Degree
TU0872 OP

Front Hub Carriers 12 Degree
TU0874 OP

Steering Block

1 set

Steering Block

1 set

OPTU0877

Wing Washer-Aluminium 

2pcs

6.8 Swaybar Ball Stud-Aluminium

4pcs

7.8mm Arm Ball Stud-Aluminium5.8/6.8mm Ball Stud-Aluminium 
4pcs

OPTU0876

4pcs

OPTU0875OPTU0871

2pcs 2pcs 2pcs

5.8 6.8 6.8

Shock Top Ball stud-Aluminium 

4pcs

TU0870 OP

Diff Shaft-Aluminium 
-铝

6pcs

TU0878 OP

2pcs

TU0879 OP

Servo Saver Shaft-Aluminium 
M3x12
2pcs

Rear Sway Bar 3.0
1pcs

OPTU0869

Front Shock Shaft-Titan Coated 
2pcs

Rear Shock Shaft-Titan Coated 
2pcs

TU0884 OP

M3
2pcs

M3.5
2pcs

Shock Ball Stud
2pcs

TU0886 OP

Rear Wing Mount -Shaft
2pcs

TU0880 OP TU0882 OP

Piston 1.4x6-White

OPTU0847

2pcs

Piston 1.4x6-White

6x10x3 Ceramic Bearing

6pcs

6x13x5 Ceramic Bearing

6pcs

13x19x4 Ceramic Bearing

6pcs

TU0849 OP

TU0840 OP TU0843 OP

8x16x5 Ceramic Bearing

6pcs

TU0851 OP

H394

14T Pinion Gear
1pcs

M4x4 Screw

1pcs

OP



23

T0
86

00

T0
86

00

T0
86

00

T0
86

00

T0
86

01

T0
86

01

T0
86

01

T0
86

01

T0
86

01

T0
86

01

T0
86

03T0
86

04

T0
86

05

T0
87

56

T0
87

60

T0
87

59

T0
87

59

TG
80

20

T0
87

54

TG
80

01

T0
87

51

TG
80

02

T0
87

61
T0

87
62

T0
87

62

TG
80

03

TG
80

04

TG
80

32

T0
86

12

T0
86

12

TG
80

05

T0
87

64

T0
87

63

T0
87

65

T0
88

22

T0
88

22

T0
88

22

TG
80

06

TG
80

06

T0
86

20

T0
86

22

T0
86

22

T0
86

22

T0
86

22

T0
86

23

T0
86

23

T0
86

24

T0
86

24

T0
86

25

T0
86

25 T0
86

25

T0
86

25

T0
86

26

T0
86

26

T0
86

26

T0
86

26
T0

86
27

T0
86

27

T0
86

27

T0
86

27

TU
08

54

TU
08

56

T0
86

22

TG
80

12
T0

86
22

T0
86

33

T0
86

33

T0
86

33T0
86

33

T0
86

34

T0
86

34

T0
86

35

T0
86

35

T0
86

36

T0
86

36

T0
86

36

T0
86

36

T0
86

36

T0
86

36

T0
86

34

T0
86

34

TG
80

10

TG
80

18

T0
86

39

TG
80

18

TG
80

16

TG
80

17

TG
80

21

TG
80

22

TG
80

19

TG
80

20

TG
80

27

T0
86

45

T0
86

45

T0
86

46

T0
86

46

T0
86

47

T0
86

47

TG
80

09

TG
80

09

TG
80

15

TG
80

15

TG
80

15

TG
80

15

T0
86

50

T0
86

50

T0
86

51

T0
86

60

T0
86

62

T0
86

62

T0
86

62

T0
86

63
T0

86
63

T0
86

63
T0

86
63

T0
86

64

T0
86

64

T0
86

64

T0
86

64

T0
86

65

T0
86

64

T0
86

64

T0
86

64

T0
86

64

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

33
T0

86
33

T0
86

66

T0
86

66

T0
86

22

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

70

T0
86

70

T0
86

72

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
87

51

T0
86

73
T0

87
51

T0
86

73

T0
86

73

T0
87

60

T0
86

76

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74
T0

86
74T0

86
74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

75

T0
86

75

T0
86

76

T0
86

76 T0
86

74T0
86

76

51
11

23

T0
86

75

T0
83

04

T0
83

04

Ex
pl

oo
de

d 
Vi

ew

TG
80

03

TG
80

05

TG
80

13

T0
86

03

T0
87

53

T0
87

62

T0
86

50

T0
86

69

T0
86

69

T0
86

46

T0
86

60

T0
87

72

T0
87

72

T0
87

93

T0
86

69

T0
86

00

T0
20

87

TG
80

28

TG
80

28

TG
80

28

H
39

5

TG
80

31T0
86

73

TG
80

29

TG
80

17
T0

86
00

T0
88

22

T0
20

81

T0
86

69

T0
86

74

T0
88

21

T0
88

21

T0
87

67

T0
87

67
T0

87
66

T0
87

60

T0
87

60

T0
87

60

T0
86

74

T0
87

60
T0

87
60

T0
87

60

T0
87

60
T0

87
54

T0
87

53

T0
87

60 T0
87

57

T0
87

58

T0
87

58

T0
87

57

T0
87

56

T0
87

55
T0

87
60

T0
86

73

T0
87

62





Parts list for T8 off-road buggy - 1

Front-F

Differential Pads
1pcs

Differential Housing
1pcs

O-ring
1pcs

Differential Case

1pcs

1pcs

M3x3 2pcs
M2.5x8 3pcs

Swaybar Mount
1pcs

M3x30 ScrewCenter Differential Mount

M3x8 Screw

Brake Screw
4pcs

4pcs

4pcs

1pcs

1pcs

1pcs

1pcs

1pcs

Steering Block

Left 1pcs Right 1pcs

Rear Hub Carriers

Left 1pcs Right 1pcs

Washer
垫片 4pcs

6.8 Ball End-Swaybar

5.8 Ball End-Steering Servo

6.8 Ball End-Steering

7.8 Ball End-Rear Upper

7.8 Ball End-Front Upper

Front Lower Arm

Left 1pcs

Right 1pcs

Rear Lower Arm

Left 1pcs

Right 1pcs

Left 1pcs

Top 1pcs
Bottom 1pcs

Rear Chassis Stiffener Mount

Buffer Plate-Plastic

1pcs
1pcs

1pcs

Dirtcover Rear-Left
1pcs

Dirtcover Rear-Right
1pcs

Front Bumper
1pcs

Side Plate-Left
1pcs

Side Plate-Right
1pcs

Wing Mount&Body Mount

Left
1pcs

Right
1pcs

Front
1pcs

Rear
1pcs

2pcs Rear-F

Front-R Rear-R

Fueltank Set

Radio PlateTransponder Mount
1pcs

Servo Mount

3pcs
1.5mm
2pcs

2mm
2pcs

1mm
2pcs

1pcs

Rear Chassis Stiffener
1pcs

Front Chassis Stiffener
1pcs

Servo Arm
伺服臂

1pcs 1pcs

1pcs

Arm Mount

1pcs

1pcs 1pcs 1pcs 1pcs 2pcs 2pcs

Battery Box Receiver Box

Brake-Throttle Linkage Set
3x7x1
2pcs

4pcs2pcs
2pcs1pcs

3pcs

2pcs1pcs1pcs

2pcs

1pcs 1pcs 1pcs
1pcs 1pcs 1pcs

Air Filter Set
空滤组

Spring Mount

4pcs

Ball End
4pcs

6.8 Ball stud
4pcs

Ball stud
4pcs

4pcs Front Shock Shaft
2pcs

Rear Shock Shaft
2pcs

4pcs

4pcs

Front Shock Body

2pcs

2pcs

2pcs

2pcs

2pcs

2pcs

Right
1pcs

Left
1pcs

Battery Cover
1pcs

Switch Mount
1pcs

1pcs

Receiver Cover

1pcs

2pcs

Rear Shock Body
2pcs

2pcs

2pcs

2pcs

2pcs

King Pin Bushing

4pcs

T08600 T08601 T08602 T08603

T08604 T08605 T08606

T08607 T08608 T08609 T08610

T08611 T08612 T08613

T08614 T08615 T08616 T08617

T08618 T08619 T08620 T08621

T08622 T08624 T08625 T08626

M3x3
6pcs

Front Hub Carriers 12 Degree

Front Hub 
Carrier Bushing

4pcs

1pcs
1pcs

T08623

Shock Boot

4pcs

2pcs Aluminium Buf fer Plate-Black



Front/Rear Diff Connecting Cup
2pcs

Center Diff Connecting Cup
2pcs

10T Gear

43T Front/Rear Diff Gear

1pcs

1pcs

M3x12 Screw
4pcs

O-ring
1pcs 44T Center Diff Gear

1pcs
M3x12 Screw

4pcs

O-ring
1pcs

95.5mm Front CVD
2pcs

M4x4 Screw
2pcs

94mm Rear CVD
2pcs

M4x4 Screw
2pcs

84mm Center Front CVD
1pcs

110mm Center Rear CVD
1pcs

M5x4 Screw
1pcs

M5x4 Screw
1pcs

Chassis
1pcs

4x73 Arm Shaft
2pcs

4x77 Arm Shaft
2pcs

3x51.5 Arm Shaft
2pcs

Front/Rear Swaybar

1pcs

1pcs

Rim
2pcs

Turnbuckle Set

3x40 1pcs

4x53 2pcs

5x40 2pcs

5x58 2pcs

Servo Saver Set

1pcs 1pcs

1pcs

2pcs Steering Rack

Buffer Screw
2pcs

Buffer Bushing
2pcs

1pcs
Brake Disk

4pcs

1pcs 1pcs

Brake Shaft

1pcs1pcs

2pcs

Wheel Hex Hub

17mm Hex Nut

4pcs

4pcs

2.5x16.8 Pin

4pcs

M4x4 Screw

Pipe Mount
1pcs

Exhaust Hanger Wire

1pcs

1pcs

Diaphragm
4pcs

1mm Plastic Washer
4pcs

Front Shock Spring
2pcs

Rear Shock Spring
2pcs

2.75mm Plastic Washer
4pcs

3.3x1.9 O-ring
3.3x1.9 O环 8pcs

Shock Piston
4pcs

20T Diff Gear

10T Diff Gear

4.1x12x0.2 Washer

2pcs

4pcs

Diff Shaft
2pcs

2.5x11.5 Pin
2pcs

4pcs

Front Shock Tower
1pcs Rear Shock Tower

1pcs

2pcs

Front Shock Absorber
2Set

Rear Shock Absorber
2Set

T08627 T08629 T08630

T08628

T08631 T08632 T08633 T08634

T08635 T08636 T08638 T08639

T08640 T08641 T08642 T08643 T08644

T08645 T08646 T08647 T08648 T08649

T08650 T08651 T08652 T08653 T08654

Parts list for T8 off-road buggy - 2



Engine Mount-Left
引擎固定座-左 1pcs

Engine Mount-Right
引擎固定座-右 1pcs

Clutch Shoe
离合器磨擦片 3pcs

Clutch Spring
离合器弹簧 3pcs

Flywheel
飞轮 1pcs

Engine Nut
引擎螺帽 1pcs

Flywheel Collet
飞轮锥套 1pcs

Clutch Gear 16T
离合器齿轮 16T 1pcs

Screw Washer
螺丝垫片 1pcs

5.1x8x0.2 Washer
5.1x8x0.2 垫片

4pcs

Body-Lexan
车壳-PC 1pcs

Wing Screw Washer
2pcs

Wing
1pcs

M4x14 Screw

M3x5 Screw

M3x6 Screw

M3x8 Screw

M3x10 Screw

M3x12 Screw

M3x16 Screw

M3x18 Screw

8pcs

8pcs

8pcs

8pcs

8pcs8pcs

8pcs

M3x30 Screw

8pcs

M3.5x25 Screw

8pcs

8pcs

M4x16 Screw
8pcs

6x10x3 Ball Bearing
6x10x3 軸承

8x16x5 Ball Bearing

6x13x5 Ball Bearing
6x13x5 軸承

13x19x4 Ball Bearing

6pcs 6pcs

6pcs 6pcs

5x11x4 Ball Bearing
5x11x4 軸承

6pcs

M3 Nylon Nut
M4 Nylon Nut

M2.5 Nylon Nut
M3.5 Nylon Nut

6pcs

6pcs
6pcs

6pcs

4.1x12x0.2 Washer

2.7x5.8x0.5 Washer

6pcs

6pcs 3.5x9x1.0 Washer
6pcs

Antenna Pipe
5pcs

Antenna Pipe Cap
5pcs

Small Clip
小号固定夹 8pcs

Mid Clip
中号固定夹 8pcs

Oil Pipe-Short
1pcs

Oil Pipe-Long
1pcs

M2.5x8 Screw

M2.5x18 Screw

M3x18 Screw
M3x25 Screw

M3x12 Screw

M3x10 Screw

M5x4 Screw

M3x3 Screw

M4x10 Screw

M4x4 Screw

8pcs

8pcs

8pcs

8pcs

8pcs
8pcs

T08674

T08675

T08673

T08670 T08671

T08666 T08667

T08668

T08661 T08662 T08663

T08664 T08665

T08659

T08672511123

T08677

T08660

T08655 T08657 T08658

T08676

Parts list for T8 off-road buggy - 3

M3x5 Screw

M4x10 Screw

8pcs

M3x14 ScrewM3x8 Screw

M4x10 ScrewM2.5x8 Screw M3x12 Screw

M4x12 ScrewM3x18 Screw

M4x14 Screw

8pcs

8pcs 8pcs

8pcs

M3x16 Screw
8pcs 8pcs

8pcs

8pcs

8pcs

M3x35 Screw
8pcs

M3x15 Screw
8pcs

M4x22 Screw
8pcs

M3x10 Screw
8pcs

5x8x2.5 Ball bearing

6pcs

M3x20 Screw
8pcs

8pcs

8pcs

8pcs

8pcs

8pcs

M3x14 Screw
8pcs

Seal Enclose
密封圈 1pcs

T08656

M4x10
4pcs

1pcs
Spring
弹簧



13.1x15.9x0.2 Washer
6pcs

3x7x0.8 Washer
10pcs

M3 Spring Washer
6pcs

T08304 T02081 81005

5.1x8x0.2 Washer
6pcs

86000

Parts list for T8 off-road buggy - 4

Switch cover
1pcs

T08102

Aluminium Buffer Plate-Black
铝缓冲顶板-黑色 1pcs

1pcs

1pcs1pcs
Arm Mount Rear-R

1pcs

1pcs

1pcs

1pcs

1pcs

2pcs

2pcs

Spring Mount

4pcs

Ball End

4pcs

Shock Top Ball stud

4pcs

4pcs

King Pin Bushing

4pcs

Front Hub Carrier Bushing

4pcs
6pcs

5x58 Turnbuckle

2pcs

Buffer Screw

2pcs

T08772 T08773

T08774 T08775 T08776 T08777 T08778

4pcs

6.8 Ball End-Swaybar

5.8 Ball End-Steering Servo

6.8 Ball End-Steering
6.8 球头座-转向

7.8 Ball End-Rear Upper
7.8 球头座-后上

7.8 Ball End-Front Upper
7.8 球头座-前上

Left 1pcs Top 1pcs

Bottom
1pcs

Rear Chassis Stiffener Mount
后支撑杆固定座

Buffer Plate-Plastic
缓冲顶板-塑胶

1pcs

1pcs

T08753

T08756

5x40 Turnbuckle

2pcs

4x53 Turnbuckle

2pcs

3x40 Turnbuckle

2pcs

94mm Drive Shaft
2pcs

95.5mm Drive Shaft
2pcs

5x8.5 Shaft
2pcs

2.5x12.8 Pin
2pcs

CVD Connecting Cup

2pcs

18.5x1.5 O-ring

4pcs

9x1.0 O-ring

4pcs
Shock Absorber Top coverShock Top Mount

Arm Adjust Set
Arm Mount Rear-F

Arm Mount Front-R
摆臂固定座前-R

Arm Mount Front-F
摆臂固定座前-F

T08757

T08754

6.8 Ball Stud-Steering

6pcs

6.8 Ball Stud-Steering

6pcs

6.8 Ball Stud-Swaybar/Shock

6pcs

6.8 Ball Stud-Swaybar

6pcs

7.8 Ball Stud-Front/Rear Upper

6pcs

7.8 Ball Stud-Front/Rear Upper

6pcs

5.8 Ball Stud-Steering Servo

1pcs

2pcs

2pcs

2pcs

2pcs

T08750 T08751 T08752

T08758 T08759

T08761 T08762

T08755

T08760 T08763

T08764 T08765 T08766 T08767 T08768

T08769 T08770 T08771

3x7x0.8 Washer

2pcs M4x14
4pcs

M4x16
4pcs

M3x3
6pcs

5x8.5 Shaft
2pcs

2.5x12.8 Pin
2pcs



Parts list for T8 off-road buggy - 5

Brake Screw

4pcs

4x77 Arm Shaft

2pcs

3x51.5 Arm Shaft

2pcs

T08779 T08780 T08781 T08782 T08783

T08786

Flywheel
1pcs

Engine Nut

1pcs

Flywheel Collet
1pcs

Clutch Gear 16T

1pcs

M2.5 Nylon Nut 6pcs

4pcs
Brake Pad Spring

Carbon Center Diff Upper Plate 

1pcs

OPTU0818

Carbon Radio Plate

TU0815

TU0819

Carbon Buffer Plate 

1pcs

OP

OP

TU0813 OP

TU0819 OP

2pcs

OPTU0820

Front Shock Spring-Soft Rear Shock Spring-Soft

OPTU0822

2pcs

5x11x4 Ball Bearing

2pcs

T08784

T08788 M3x5 Button Head Hex Screw 8pcs

T08790 M3x8 Button Head Hex Screw 8pcs

T08792 M3x12 Button Head Hex Screw 8pcs

T08794 M3x16 Button Head Hex Screw 8pcs

T08796 M3x30 Button Head Hex Screw 8pcs

T08798 M4x10 Button Head Hex Screw 8pcs

T08800 M4x16 Button Head Hex Screw 8pcs

T08802 M2.5x8 Flat Head Hex Screw 8pcs

T08787 M3.5 Nylon Nut 6pcs

T08789 M3x6 Button Head Hex Screw 8pcs

T08791 M3x10 Button Head Hex Screw 8pcs

T08793 M3x15 Button Head Hex Screw 8pcs

T08795 M3x18 Button Head Hex Screw 8pcs

T08797 M3.5x25 Button Head Hex Screw 8pcs

T08799 M4x14 Button Head Hex Screw 8pcs

T08801 M4x22 Button Head Hex Screw 8pcs

T08803 M3x8 Flat Head Hex Screw 8pcs

T08804 M3x10 Flat Head Hex Screw 8pcs

T08806 M3x14 Flat Head Hex Screw 8pcs

T08808 M3x16 Flat Head Hex Screw 8pcs

T08810 M3x35 Flat Head Hex Screw
M3x35平头内六角螺丝

8pcs

T08812 M4x12 Flat Head Hex Screw 8pcs

T08814 M3x5 Set Screw 8pcs

T08816 M5x4 Set Screw 8pcs

T08818 M2.5x18 Cap Head Screw 8pcs

T08218 M3x10 Cap Head Screw 8pcs

T08805 M3x12 Flat Head Hex Screw 8pcs

T08807 M3x15 Flat Head Hex Screw 8pcs

T08809 M3x18 Flat Head Hex Screw 8pcs

T08811 M4x10 Flat Head Hex Screw 8pcs

T08813 M4x14 Flat Head Hex Screw 8pcs

T08815 M4x10 Set Screw 8pcs

T08817 M2.5x8 Cap Head Screw 8pcs

T08819 M3x25 Cap Head Screw 8pcs

83001 M3x12 Cap Head Screw 8pcs

T08219 M3x14 Cap Head Screw 8pcs

T08220 M3x18 Cap Head Screw 8pcs

T08306 Engine Screw Washer 6pcs

511190 Small Clip 10pcs

511129 Mid Clip 10pcs

84001 M3x3 Set Screw 8pcs

84002 M4x4 Set Screw 8pcs

87004 M3 Nylon Nut 6pcs

87006 M4 Nylon Nut 6pcs

T08785

Air Filter Sponge

2pcs

2pcs

M3x12

M3x14Engine Mount 

1set M4x8

OPTU0801

Hex Mount +1 
2pcs

OPTU0802

Hex Mount +2 

Nut

2pcs

2pcs

TU0812

Carbon Rear  Shock Tower 

1pcs

M3x12
4pcs

M3.5x28
2pcs

OP

M3x12
4pcs

M3.5x28
2pcs

TU0810

Carbon Front Shock Tower 

1pcs

OPOP

Pin

2pcs

Nut
2pcs

Pin

2pcs

TU0808

3mm Light Weight Chassis 

1pcs

OP

T08669

6.1x11x0.2 Washer
6.1x11x0.2垫片 12pcs



Parts list for T8 off-road buggy - 6

Servo Saver

1pcs
Chassis Stiffener F/R

1pcs

1pcs

5x40 Titan Turnbuckle

2pcs

4x52 Titan Turnbuckle

2pcs

3x40 Titan Turnbuckle

1pcs

TU0835 OP TU0836 OP

TU0844 OP TU0845 OP TU0846 OP

Front Hub Carriers 14 Degree

TU0829 OP

1pcs 1pcs

Front Hub Carriers 12 Degree

1pcs 1pcs

TU0830 OP TU0834 OP

Center Diff Mount

1pcs 1pcs

1pcs1pcs

TU0833 OP

Front Arm Mount-Rear

1pcs

TU0839 OP

5x58 Titan Turnbuckle

2pcs

TU0848 OP

Rear Shock Spring-Hard

2pcs

OPTU0826

TU0857
Clutch Gear 17T

1pcs

5x11x4 Ball Bearing

2pcs

OP

Front Sway Bar 2.3
1pcs

OPTU0866

Front Sway Bar 2.6
1pcs

OPTU0867

Rear Sway Bar 2.6
1pcs

OPTU0868

Rear Sway Bar 3.0
1pcs

OPTU0869

Front Hub Carriers 14 Degree
TU0872 OP

Front Hub Carriers 12 Degree
TU0874 OP

Steering Block

1 set

Steering Block

1 set

TU0855
Clutch Gear 15T

1pcs

5x10x4 Ball Bearing

2pcs

OP

OPTU0842

Piston 1.2x6-Black

2pcs

Piston 1.4x6-White

OPTU0847

OPTU0860G

2pcs

Piston 1.4x6-White

M3 Aluminium 
Nuts-Golden

M4 Aluminium 
Nuts-Golden

10pcs

3pcs

OPTU0861B
M3 Aluminium 
Nuts-Blue

M4 Aluminium 
Nuts-Blue

10pcs

3pcs

OPTU0862R
M3 Aluminium 
Nuts-Red

M4 Aluminium 
Nuts-Red

10pcs

3pcs

OPTU0877

Wing Washer-Aluminium 

2pcs

6.8 Swaybar Ball Stud-Aluminium

4pcs

7.8mm Arm Ball Stud-Aluminium5.8/6.8mm Ball Stud-Aluminium 
4pcs

OPTU0876

4pcs

OPTU0875OPTU0871

2pcs 2pcs 2pcs

5.8 6.8 6.8

Shock Top Ball stud-Aluminium 

4pcs

TU0870 OP

Diff Shaft-Aluminium 

6pcs

TU0878 OP

2pcs

TU0879 OP

Servo Saver Shaft-Aluminium 
M3x12
2pcs

2pcs

Front Shock Spring-Hard

OPTU0824

Steering Block

1pcs 1pcs

TU0831 OP

Front Hub Carriers 10 Degree

1pcs 1pcs



T0
86

00

T0
86

00

T0
86

00

T0
86

00

T0
86

01

T0
86

01
T0

86
01

T0
86

01

T0
86

01

T0
86

01

T0
86

02

T0
86

02

T0
86

02

T0
86

02

T0
86

02

T0
86

02

T0
86

02

T0
86

02

T0
86

02

T0
86

02

T0
86

03
T0

86
04

T0
86

05
T0

86
06

T0
86

06

T0
86

06

T0
86

06

T0
86

06

T0
86

06

T0
86

06

T0
86

06

T0
86

06

T0
86

07

T0
86

07

T0
86

08

T0
86

09

T0
86

09

T0
86

09

T0
86

09

T0
86

10

T0
86

10

T0
86

11

T0
86

11

T0
86

12

T0
86

12

T0
86

12

T0
86

12

T0
86

12 T0
86

13

T0
86

13

T0
86

13

T0
86

13

T0
86

13

T0
86

14T0
86

14

T0
86

14

T0
86

14

T0
86

14

T0
86

16T0
86

16

T0
86

16

T0
86

17

T0
86

17

T0
86

17
T0

86
17

T0
86

17

T0
86

17

T0
86

17

T0
86

19

T0
86

19

T0
86

20

T0
86

20

T0
86

22

T0
86

22
T0

86
22

T0
86

22

T0
86

24

T0
86

24

T0
86

25

T0
86

25 T0
86

25

T0
86

25

T0
86

26

T0
86

26

T0
86

26

T0
86

26

T0
86

27

T0
86

27

T0
86

27

T0
86

27
T0

86
28

T0
86

28

T0
86

22

T0
86

31

T0
86

22

T0
86

32

T0
86

33

T0
86

33
T0

86
33T0

86
33

T0
86

34

T0
86

34

T0
86

35

T0
86

35

T0
86

36
T0

86
36

T0
86

36

T0
86

36

T0
86

36

T0
86

36

T0
86

34

T0
86

34

T0
86

00

T0
86

37

T0
86

39

T0
86

39

T0
86

39

T0
86

40

T0
86

41

T0
86

42

T0
86

43

T0
86

43

T0
86

43

T0
86

43

T0
86

43

T0
86

44

T0
86

45

T0
86

45

T0
86

46

T0
86

46

T0
86

47

T0
86

47

T0
86

48

T0
86

48

T0
86

49

T0
86

49

T0
86

49

T0
86

49

T0
86

50

T0
86

50

T0
86

51

T0
86

52

T0
86

52
T0

86
53

T0
86

53

T0
86

53

T0
86

53

T0
86

54
T0

86
54

T0
86

55

T0
86

57

T0
86

58
T0

86
58

T0
86

58

T0
86

58

T0
86

60

T0
86

60

T0
86

60

T0
86

61

T0
86

62

T0
86

62

T0
86

62

T0
86

63

T0
86

63

T0
86

63

T0
86

63

T0
86

64

T0
86

64

T0
86

64

T0
86

64

T0
86

65

T0
86

64

T0
86

64

T0
86

64

T0
86

64

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

33

T0
86

33

T0
86

66

T0
86

66

T0
86

66

T0
86

22

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

70

T0
86

70

T0
86

72

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73
T0

86
73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
87

93
T0

86
73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73
T0

86
73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

06

T0
86

76

T0
86

74

T0
86

74

T0
86

73

T0
86

73

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74
T0

86
74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

75

T0
86

75

T0
86

76

T0
86

76

T0
86

76

T0
86

76

T0
86

76

T0
86

76

T0
86

74
T0

86
76

51
11

23 T0
86

75

T0
81

02

T0
83

04

T0
83

04

T0
20

81

81
00

5

Ex
pl

oo
de

d 
Vi

ew

T0
86

15

T0
86

15

T0
86

15

T0
86

15

T0
86

15
T0

86
21

T0
86

21
T0

86
23

T0
86

23

T0
86

69

T0
86

69

T0
86

69
T0

86
69

T0
86

69

T0
86

69





Parts list for T8T Truggy-1

Differential Pads
1pcs

Differential Housing
1pcs

O-ring
1pcs

Differential Case

1pcs

1pcs

M3x3 2pcs
M2.5x8 3pcs

Swaybar Mount
1pcs

M3x30 ScrewCenter Differential Mount

M3x8 Screw

Brake Screw
4pcs

4pcs

4pcs

1pcs

1pcs

1pcs

1pcs

1pcs

T08600 T08601 T08602

Front Lower Arm

Left 1pcs

Right 1pcs

Rear Lower Arm

Left 1pcs

Right 1pcs

Dirtcover Rear-Left
1pcs

Dirtcover Rear-Right
1pcs

Side Plate-Left
1pcs

Side Plate-Right
1pcs

Fueltank Set

Radio Plate
1pcs

Rear Chassis Stiffener
1pcs

Front Chassis Stiffener
1pcs

48T Center Diff Gear
1pcs

M3x12 Screw

4pcs

O-ring
1pcs

132mm Drive Shaft
2pcs

Chassis
1pcs

Rim
2pcs

3x45 Turnbuckle
2pcs

Wheel Hex Hub 17mm Hex Nut
4pcs

4pcs

2.5x16.8 Pin
4pcs

Front Shock Tower
1pcs

Rear Shock Tower
1pcs

Body-Lexan
1pcs

TG8001 TG8002 TG8003TG8000

Front Body Mount Rear Body Mount

2pcs 2pcs

87mm Center Front CVD
1pcs

M5x4 Screw
1pcs

132mm Center Rear CVD
1pcs

M5x4 Screw
1pcs

5x8.5 Shaft
2pcs

2.5x12.8 Pin
2pcs

4x86 Turnbuckle
2pcs

5x80 Turnbuckle
2pcs

5x96 Turnbuckle
2pcs

Center Diff Washer
2pcs

TG8004

TG8005 TG8006 TG8007 TG8008 TG8009

TG8014TG8013TG8012TG8011TG8010

TG8015 TG8016 TG8017 TG8018 TG8019

TG8020 TG8021 TG8022

Clutch Gear 13T

1pcs

5x10x4 Ball Bearing
2pcs

TG8023

Wing Mount&Body Mount

Left
1pcs

Right
1pcs

Front
1pcs

Rear
1pcs

2pcs

Battery Box

Receiver Box

Right
1pcs

Left 1pcs

Battery Cover
1pcs

Switch Mount

1pcs

1pcs

Receiver Cover

1pcs

T08612 T08614

Rear Hub Carriers

Left 1pcs Right 1pcs

Washer
4pcs

T08605

Steering Block

Left 1pcs Right 1pcs

T08604

M4x8 Screw

8pcs

TG8024

Front Bumper
1pcs

TG8032

King Pin Bushing
T08603

Front Hub Carriers 12 Degree

4pcs

1pcs
1pcs



Front/Rear Diff Connecting Cup
2pcs

Center Diff Connecting Cup
2pcs

Front Shock Spring
2pcs

Rear Shock Spring
2pcs

Front Shock Absorber
2Set

Rear Shock Absorber
2Set

T08688 T08689

T08687

T08634 T08635

Parts list for T8T Truggy-2

Brake-Throttle Linkage Set
3x7x1
2pcs

4pcs2pcs
2pcs1pcs

3pcs

2pcs1pcs1pcs

2pcs

T08618

M3x3
6pcs

Front Shock Body

2pcs

2pcs

2pcs

2pcs

2pcs

2pcs

2pcs

Rear Shock Body
2pcs

2pcs

2pcs

2pcs

2pcs

T08625 T08626

Diaphragm
4pcs

1mm Plastic Washer
4pcs

2.75mm Plastic Washer
4pcs

3.3x1.9 O-ring
8pcs

Shock Piston
4pcs

T08627

4x77 Arm Shaft
2pcs

3x51.5 Arm Shaft
2pcs

T08646

Servo Arm
1pcs 1pcs 1pcs

1pcs 1pcs 1pcs

Air Filter Set

Spring Mount

4pcs

Ball End
4pcs

6.8 Ball stud
4pcs

Ball stud
4pcs

4pcs

T08620 T08621

T08622

Front Shock Shaft
2pcs

Rear Shock Shaft
2pcs

4pcs

4pcs

T08624T08623

Shock Boot

4pcs

20T Diff Gear
20T差速齿轮

10T Diff Gear
10T差速齿轮

4.1x12x0.2 Washer

2pcs

4pcs

Diff Shaft
2pcs

2.5x11.5 Pin
2pcs

4pcs

T08633

6.1x11x0.2 Washer

2pcs

Transponder Mount
1pcs

Servo Mount

3pcs
1.5mm
2pcs

2mm
2pcs

1mm
2pcs

T08616

10T Gear

43T Front/Rear Diff Gear

1pcs

1pcs

M3x12 Screw
4pcs

O-ring
O环 1pcs

T08636

4x73 Arm Shaft
2pcs

T08645

Servo Saver Set

1pcs 1pcs

1pcs

2pcs

Steering Rack

Buffer Screw
2pcs

Buffer Bushing
2pcs

1pcs
Brake Disk

4pcs

1pcs 1pcs

Brake Shaft

1pcs1pcs

2pcs
M4x4 Screw

Pipe Mount

1pcs

Exhaust Hanger Wire

1pcs

1pcs

2pcs

T08650

T08651 T08652 T08653 T08654

Front/Rear Swaybar

1pcs

1pcs

T08647

Engine Mount-Left
1pcs

Engine Mount-Right
1pcs

T08655

M4x10
4pcs



Wing Screw Washer
2pcs

Wing
尾翼 1pcs

M4x14 Screw

M3x5 Screw

M3x6 Screw

M3x8 Screw

M3x10 Screw

M3x12 Screw

M3x16 Screw

M3x18 Screw

8pcs

8pcs

8pcs

8pcs

8pcs8pcs

8pcs

M3x30 Screw

8pcs

M3.5x25 Screw

8pcs

8pcs

M4x16 Screw
8pcs

8x16x5 Ball Bearing 13x19x4 Ball Bearing

6pcs 6pcs
M3 Nylon Nut M4 Nylon Nut

M2.5 Nylon Nut M3.5 Nylon Nut

6pcs

6pcs

6pcs

6pcs

4.1x12x0.2 Washer
2.7x5.8x0.5 Washer

6pcs 6pcs

3.5x9x1.0 Washer
6pcs

Small Clip
8pcs

Mid Clip
8pcs

Oil Pipe-Short
1pcs

Oil Pipe-Long
1pcs

T08674

T08673

T08670 T08671

T08666 T08667 T08668T08664 T08665

T08672

T08660

Parts list for T8T Truggy-3

M4x10 Screw

8pcs

M3x14 ScrewM3x8 Screw

M4x10 ScrewM2.5x8 Screw M3x12 Screw

M4x12 ScrewM3x18 Screw

M4x14 Screw

8pcs

8pcs 8pcs

8pcs

M3x16 Screw
8pcs 8pcs

8pcs

8pcs

8pcs

M3x35 Screw
8pcs

M3x15 Screw
8pcs

M4x22 Screw
8pcs

M3x10 Screw
8pcs

Clutch Shoe
3pcs

Clutch Spring
3pcs

T08657

Seal Enclose
1pcs

T08656

1pcs
Spring

6.1x11x0.2 Washer
12pcs

T08669

6x10x3 Ball Bearing 6x13x5 Ball Bearing

6pcs 6pcs

T08662 T08663

M5x4 Screw

M3x3 Screw

M4x10 Screw

M4x4 Screw

T08675

M3x5 Screw
8pcs

8pcs

8pcs

8pcs

8pcs

Antenna Pipe
5pcs

Antenna Pipe Cap
5pcs

511123

13.1x15.9x0.2 Washer
6pcs

3x7x0.8 Washer
10pcs

T08304 T02081

5.1x8x0.2 Washer
6pcs

86000

Switch cover
1pcs

T08102

M2.5x8 Screw

M2.5x18 Screw

M3x18 Screw
M3x25 Screw

M3x12 Screw

M3x10 Screw

8pcs

8pcs

8pcs

8pcs

8pcs
8pcs

T08677T08676

5x8x2.5 Ball bearing

6pcs

M3x20 Screw
8pcs

M3x14 Screw
8pcs 5x10x4 Ball Bearing

6pcs

T02100



Parts list for T8T Truggy-4

Aluminium Buffer Plate-Black
1pcs

1pcs 1pcs1pcs
Arm Mount Rear-R

1pcs

1pcs

1pcs

1pcs

1pcs

2pcs

2pcs

Spring Mount

4pcs

Ball End

4pcs

Shock Top Ball stud

4pcs 4pcs

King Pin Bushing

4pcs

Front Hub Carrier Bushing
4pcs

6pcs

Buffer Screw

2pcs

T08772

4pcs

6.8 Ball End-Swaybar

5.8 Ball End-Steering Servo

6.8 Ball End-Steering

7.8 Ball End-Rear Upper

7.8 Ball End-Front Upper

Left 1pcs Top 1pcs

Bottom
1pcs

Rear Chassis Stiffener Mount
Buffer Plate-Plastic

1pcs

1pcs

T08753

T08756

CVD Connecting Cup
CVD
2pcs

18.5x1.5 O-ring

4pcs

9x1.0 O-ring

4pcs
Shock Absorber Top coverShock Top Mount

Arm Adjust Set
Arm Mount Rear-F

Arm Mount Front-RArm Mount Front-F

T08757T08754

6.8 Ball Stud-Steering

6pcs

6.8 Ball Stud-Steering
6pcs

6.8 Ball Stud-Swaybar/Shock

6pcs

6.8 Ball Stud-Swaybar

6pcs

7.8 Ball Stud-Front/Rear Upper

6pcs

7.8 Ball Stud-Front/Rear Upper

6pcs

5.8 Ball Stud-Steering Servo 1pcs

2pcs

2pcs

2pcs

2pcs

T08750 T08751 T08752

T08758

T08759 T08761 T08762

T08755

T08760

T08763 T08764 T08765 T08766 T08767

T08768 T08769 T08770 T08771

3x7x0.8 Washer

2pcs M4x14
4pcs

M4x16
4pcs

M3x3
6pcs

3x51.5 Arm Shaft

2pcs

T08779

M3 Spring Washer
6pcs

81005

Brake Screw

4pcs

4x77 Arm Shaft

2pcs

T08780 T08781 T08782

T08786

Flywheel
1pcs

Engine Nut

1pcs
Flywheel Collet

1pcs

M2.5 Nylon Nut 6pcs

4pcs
Brake Pad Spring

T08784

T08788 M3x5 Button Head Hex Screw 8pcs

T08790 M3x8 Button Head Hex Screw 8pcs

T08792 M3x12 Button Head Hex Screw 8pcs

T08794 M3x16 Button Head Hex Screw 8pcs

T08796 M3x30 Button Head Hex Screw 8pcs

T08787 M3.5 Nylon Nut 6pcs

T08789 M3x6 Button Head Hex Screw 8pcs

T08791 M3x10 Button Head Hex Screw 8pcs

T08793 M3x15 Button Head Hex Screw 8pcs

T08795 M3x18 Button Head Hex Screw 8pcs

T08797 M3.5x25 Button Head Hex Screw 8pcs

T08785

Air Filter Sponge

2pcs

2pcs



Parts list for T8T Truggy-5
TU0813 OPT08798 M4x10 Button Head Hex Screw 8pcs

T08800 M4x16 Button Head Hex Screw 8pcs

T08802 M2.5x8 Flat Head Hex Screw 8pcs

T08799 M4x14 Button Head Hex Screw 8pcs

T08801 M4x22 Button Head Hex Screw 8pcs

T08803 M3x8 Flat Head Hex Screw 8pcs

T08804 M3x10 Flat Head Hex Screw 8pcs

T08806 M3x14 Flat Head Hex Screw 8pcs

T08808 M3x16 Flat Head Hex Screw 8pcs

T08810 M3x35 Flat Head Hex Screw 8pcs

T08812 M4x12 Flat Head Hex Screw 8pcs

T08814 M3x5 Set Screw 8pcs

T08816 M5x4 Set Screw 8pcs

T08818 M2.5x18 Cap Head Screw 8pcs

T08218 M3x10 Cap Head Screw 8pcs
T08805 M3x12 Flat Head Hex Screw 8pcs

T08807 M3x15 Flat Head Hex Screw 8pcs

T08809 M3x18 Flat Head Hex Screw 8pcs

T08811 M4x10 Flat Head Hex Screw 8pcs

T08813 M4x14 Flat Head Hex Screw 8pcs

T08815 M4x10 Set Screw 8pcs

T08817 M2.5x8 Cap Head Screw 8pcs

T08819 M3x25 Cap Head Screw 8pcs

83001 M3x12 Cap Head Screw 8pcs

T08219 M3x14 Cap Head Screw 8pcs

T08220 M3x18 Cap Head Screw 8pcs

T08306 Engine Screw Washer 6pcs

511190 Small Clip 10pcs

511129 Mid Clip 10pcs

84001 M3x3 Set Screw 8pcs

84002 M4x4 Set Screw 8pcs

87004 M3 Nylon Nut 6pcs

87006 M4 Nylon Nut 6pcs

M3x12

M3x14Engine Mount 
引擎座
1set M4x8

Front Hub Carriers 14 Degree

TU0829 OP

1pcs 1pcs

Front Hub Carriers 12 Degree

1pcs 1pcs

TU0830 OP

Steering Block

1pcs 1pcs

TU0831 OP

OPTU0814

活塞1.4x8-白色
Piston 1.4x8-White

2pcs

OPTU0823

Piston 1.3x8-White

2pcs

OPTU0827

Rear Hub
M3x3
4pcs

Left
1pcs

Right
1pcs

TU0819

Carbon Buffer Plate 

1pcs

OPTU0819 OP

Carbon Center Diff Upper Plate 
碳纤中差顶板

1pcs

OPTU0818

Piston 1.4x6-White

OPTU0847

2pcs

Piston 1.4x6-White

Servo Saver

1pcs

TU0835 OP

Center Diff Mount

1pcs 1pcs

1pcs1pcs

TU0833 OP

Front Arm Mount-Rear

1pcs

TU0839 OP

OPTU0842

Piston 1.2x6-Black

2pcs

6x10x3 Ceramic Bearing

6pcs

6x13x5 Ceramic Bearing

6pcs
13x19x4 Ceramic Bearing

6pcs

TU0849 OP

TU0840 OP

TU0843 OP

OPTU0860G
M3 Aluminium 
Nuts-Golden

M4 Aluminium 
Nuts-Golden

10pcs

3pcs

8x16x5 Ceramic Bearing

6pcs

TU0851 OP

2pcs

OPTU0850

Front Shock Spring-Soft

Rear Shock Spring-Soft

OPTU0852

2pcs 2pcs

Front Shock Spring-Hard

TU0854

Rear Shock Spring-Hard

2pcs

OPTU0856OP



Parts list for T8T Truggy-6

Front Sway Bar 2.3
1pcs

OPTU0866

Front Sway Bar 2.6
1pcs

OPTU0867

Rear Sway Bar 2.6
1pcs

OPTU0868

Rear Sway Bar 3.0
1pcs

OPTU0869
Front Hub Carriers 14 Degree

TU0872 OP
Front Hub Carriers 12 Degree

TU0874 OP

Steering Block

1 set

Steering Block

1 set

OPTU0861B
M3 Aluminium 
Nuts-Blue

M4 Aluminium 
Nuts-Blue

10pcs

3pcs

OPTU0862R
M3 Aluminium 
Nuts-Red

M4 Aluminium 
Nuts-Red

10pcs

3pcs

OPTU0877

Wing Washer-Aluminium 

2pcs

6.8 Swaybar Ball Stud-Aluminium

4pcs

7.8mm Arm Ball Stud-Aluminium

5.8/6.8mm Ball Stud-Aluminium 

4pcs

OPTU0876

4pcs

OPTU0875

OPTU0871

2pcs 2pcs 2pcs

5.8 6.8 6.8

Shock Top Ball stud-Aluminium 

4pcs

TU0870 OP

Diff Shaft-Aluminium 

6pcs

TU0878 OP

2pcs

TU0879 OP

Servo Saver Shaft-Aluminium 
M3x12
2pcs

Front Shock Shaft-Titan Coated 
2pcs

Rear Shock Shaft-Titan Coated 
2pcs

TU0884 OP

M3
2pcs

M3.5
2pcs

Shock Ball Stud
2pcs

TU0886 OP

Rear Wing Mount -Shaft
2pcs

TU0880 OP TU0882 OP



T0
86

00

T0
86

00

T0
86

00

T0
86

00

T0
86

01
T0

86
01

T0
86

01

T0
86

01

T0
86

01

T0
86

01

T0
86

02

T0
86

02

T0
86

02

T0
86

02

T0
86

02

T0
86

77

T0
87

81

T0
86

02

T0
86

02

T0
86

03
T0

86
04

T0
86

05
T0

87
60

T0
87

60

T0
87

58

T0
87

59

T0
86

06

T0
87

60

TG
80

20

T0
87

54

TG
80

01

T0
87

51

TG
80

02

T0
87

61

T0
87

62

T0
87

62

TG
80

03

TG
80

04

TG
80

32

T0
86

12

T0
86

12

TG
80

05

T0
87

64

T0
87

63

T0
87

66

T0
87

65

T0
86

14T0
86

14

T0
86

14

T0
86

14

T0
86

14

T0
86

16

T0
86

16

T0
86

16

TG
80

14

T0
86

18

T0
86

18

T0
86

18

T0
86

18

T0
86

18

TG
80

06

TG
80

06

T0
86

20

T0
86

20

T0
86

21

T0
86

21

T0
86

22

T0
86

22

T0
86

22

T0
86

22

T0
86

23

T0
86

23
T0

86
24

T0
86

24T0
86

25

T0
86

25 T0
86

25

T0
86

25

T0
86

26

T0
86

26

T0
86

26

T0
86

26
T0

86
27

T0
86

27

T0
86

27

T0
86

27

T0
86

87

T0
86

87

T0
86

22

TG
80

12
T0

86
22

T0
86

33

T0
86

33
T0

86
33

T0
86

33

T0
86

34

T0
86

34

T0
86

35

T0
86

35

T0
86

36

T0
86

36

T0
86

36

T0
86

36

T0
86

36
T0

86
36

T0
86

34

T0
86

34

T0
86

00

TG
80

10

TG
80

18

T0
86

39

TG
80

18

T0
86

40

TG
80

16

TG
80

17

TG
80

21

TG
80

22

TG
80

19

TG
80

20

TG
80

11

T0
86

45

T0
86

45

T0
86

46

T0
86

46

T0
86

47

T0
86

47
TG

80
09

TG
80

09

TG
80

15

TG
80

15

TG
80

15

TG
80

15

T0
86

50

T0
86

50

T0
86

51

T0
86

52

T0
86

53

T0
86

53

T0
86

53

T0
86

53

T0
86

54
T0

86
54

T0
86

55

T0
86

56

T0
86

56

T0
86

57

TG
80

23
T0

86
58

T0
87

82

T0
87

84

T0
86

60

T0
86

60

T0
86

62

T0
86

62

T0
86

62

T0
86

63
T0

86
63

T0
86

63

T0
86

63

T0
86

64

T0
86

64

T0
86

64

T0
86

64

T0
86

65

T0
86

64

T0
86

64

T0
86

64

T0
86

64

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66
T0

86
33

T0
86

33

T0
86

66

T0
86

66

T0
86

22

T0
86

66

T0
86

66
T0

86
66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

66

T0
86

70

T0
86

70

T0
86

72

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
87

93
T0

86
73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73

T0
86

73
T0

86
73

T0
86

73

T0
86

73

T0
86

73

T0
87

60

T0
86

73

T0
86

74

T0
86

73

T0
86

73

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74
T0

86
74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

74

T0
86

75

T0
86

75
T0

86
76

T0
86

76

T0
86

76

T0
86

76

T0
86

76

T0
86

76 T0
86

74
T0

86
76

51
11

23

T0
86

75

T0
81

02

T0
83

04

T0
83

04

T0
20

81

81
00

5

Ex
pl

oo
de

d 
Vi

ew

TG
80

08

TG
80

08

TG
80

08

TG
80

03

TG
80

05

TG
80

07

TG
80

07

TG
80

08

TG
80

10

TG
80

13

T0
86

03

T0
87

60
T0

87
62

T0
86

50

T0
86

69

T0
86

69

T0
86

46

T0
86

60

T0
87

72

T0
87

72

T0
87

81

T0
87

93

T0
86

69

T0
86

18
T0

86
18

T0
87

53

T0
87

56

T0
87

56
T0

87
55

T0
87

60 T0
87

57

T0
87

58

T0
87

57

T0
87

54

T0
87

53

T0
87

60

T0
87

67

T0
87

67

T0
87

62



HOBBYPRO COMPANY LTD.

Flat C-D, 5/F.,

Speedy Ind. BLDG.,

114 How Ming Street,

Kwun Tong, KLN., Hong Kong.

Team C Headquarter

www.teamcracing.net

Team C America

www.teamcamerica.com

Team C Europe

www.teamceurope.com


	01_Cover
	02_TC02C
	03_TC02C P23
	04_TC02C P24
	05_TC02C P25
	06_TC02C P26
	07_TC02C P22
	08_TC02 EVO
	09_TC02 EVO P23
	10_TC02 EVO P24
	11_TC02 EVO P25
	12_TC02 EVO P26
	13_TC02 EVO P27
	14_TC02 EVO P22
	15_T4
	16_T4 P26
	17_T4 P27
	18_T4 P28
	19_T4 P29
	20_T4 P25
	21_T8E
	22_T8E P27
	23_T8E P28
	24_T8E P29
	25_T8E P30
	26_T8E P31
	27_T8E P32
	28_T8E P26
	29_T8TE
	30_T8TE P27
	31_T8TE P28
	32_T8TE P29
	33_T8TE P30
	34_T8TE P31
	35_T8TE P26
	36_T8
	37_T8 P31
	38_T8 P32
	39_T8 P33
	40_T8 P34
	41_T8 P35
	42_T8 P36
	43_T8 P30
	45_T8T
	46_T8T P31
	47_T8T P32
	48_T8T P33
	49_T8T P34
	50_T8T P35
	51_T8T P36
	52_T8T P30
	53_Backcover

